TX69CQPANV

Parts Catalog



Ji0

1. 91 & PART NO. EG

FIG 00 §4-&ab§BYn 151105
05124184 05131428
ERE4 64 Rt A29
05124494

PR3208124759

FIG 08 633236%u
PR3242461 24520
05124978

BRG21PE8242844
05124425

P& Es240800
05124120
FIG 51685124261
05131298
FIG 17 5131146
FIG 20 6324269,

PR3240641 2auus
05134224

Qg'l 24878
05131133
FIG 27 5124813
FIG 37 5131033
FIG 48-913402Rs92 uv1512VU5
PR32423 1, DS Rild$6
P33 N68 L45us
Pa1a1888 1 2400
PRIRA48%,511 /125 un1zaUT
Pa3A438 25124098051 51505
PR1BAPEY PRARAMEL | L4 sy
06134364 05134482
B B3 RUFRRPET 1 51495
PRIK88 0ait3 ¥ Ub 1 24551

05134480 06134486
05124251 05131195

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
52
54
56
58
60
63
65
67
69



FIG 99 061244RPus151272 71

05124841 05131499 73
05124959

2. NAEB IS PART NO. T2

FIG 201 Ol O1 22l 76
FIG 202 ctCI 0l Ol & 78
FIG 203 & 87| 80
FIG 204 2= &3 82
FIG205 12 ZEH Y HAE HE 84
FIG 206 2 2 224 86

3. 2HX/BH 0 A/AEIHE PART NO. T3

FIG 301 2 Xl 89
FIG 302 2 Xl HIE 91
FIG 303 Ed[0[2 94
FIG304 Ed0I3 HE & &3 96
FIG305 L EE & 98
FIG 306 2| & 100
FIG 307 I} AEIE & 102
FIG 308 Ut ® AEIE &E 104
FIG 309 It AEINE &gl 106
FIG 310 2 & 240/ 3 SuB 108
FIG311 2 & 2dl0/3 SuB 110

4. EcHAQ[E PARTNO. T4

FIG 401 EANADIAE T EE HOIA 113
FIG 402 1 £ E 2 Jt=2H J| 0 115
FIG 403 Xﬂ‘ﬂxl 101 117
FIG 404 cltHH A D0 119
FIG 405 4WD & Hli =] 0 121
FIG 406 PT.O ECI0IE AR E 123
FIG 407 0l @ Al 21 Al dil HH 125
FIG 408 c| B 2 Xl @1 Al &It 128
FIG 409 EHAQIE 0| & AH0lA 130

FIG 410 EAADIE 2| A0IA 132



FIG 411 Al E AN S Xl I
FIG 412 Al E M 2T Xl Al EH
FIG 413 = X = M2l X]

FIG 414 &

FIG 41545 = M Al 2

ctOlE Dl

01

FIG 416 P.T.O Xl @1 X| J|

FIG 417 PT.O Xl 21 Xl A2 H

FIG418 2| CIZ &l & J|(

TS

FIG 419 c|

FIG 503 &
FIG 504 &
FIG 505 &
FIG 506 &
FIG 507 &

6 OO|—

AL =
OﬁHEO

=2E 2}
Z2E OH:

- — T =

oH
SEWE HEE

01 AZE
CERES

sE L Zd& I

— —

=E JI AOIA (1)
=E JIA AOl£ (2)
=E JIO A0l A (3)

38 & 3 PART NO. T6

FIG 601 & &l HO0lA

FIG 602 C|
FIG 604 =
FIG 605 &
FIG 606 2| &
FIG 607 =
FIG 608 2
FIG 609 X

11 = O}
== o

g
EE g

Al &

:lOOI-

LJ |

OI- |,O|

= O ot
T 7T e

Ol AE

FIG 610 PTO & E
FIG 611 ol X| & 3-P &3
ddHEE

FIG 612 Ot &

BH
THE =2 —
II

|

uy

=t

7. NE N E/1 8] PART NO. T7
FIG701 &&=

FIG 702 &£

LEE I

Ol
[

ANE

134
136
138
140
142
144
146
148
151

154
156
158
160
162
164
166

169
171
173
175
177
179
181
183
185
187
190

193
196



FIG 703 AFO| E A
FIG 704 2l tH HH
FIG70 ZT2E &
FIG706 AlE Y DHE

FIG 709 &

FIG710 Z2E etA
FIG 711 AIOI & 2tA
FIG 712 2| JetA

FIG 713 A E &I H & HH
FIG 714 0] ¢

FIG 715-1 ol Ef & A
FIG 715-2 Sl Ef & A
FIG 716 &I HH

FIG 717 XI =

FIG 718 CABIN L{ &t

8. 8% PARTNO.T8

FIG 801 HiElcl & Ot=2E
FIG 802 ;HJA

FIG803 M LS &
FIG 804 HlJ| & &
FIG 805 8 & & (1)
FIG 806 &8 & & (2)

ol
A
0E
Is

9. ctE/=& PART NO.T9

FIGO01 27 YL EXF

FIG 902 HI0I E

FIG 903-1 &

FIG 903-2 art“'

FIG 904 2| O € I 0l E(50KG)

198
201
203
205
207
209
211
213
215
217
219
221
223
225
227

230
232
234
236
238
240

243
245
247
249
251



1. 2l &l PART NO. EG
FG Bt 99124Ra400131158
Sl

858l

FIG 08 653230650

PR3 3246124320
06124978

Pra2P65242824
05124425

P& Y 84224000

5521%551 24261
G 17 5131146

FIG 20 65222692
PE3224064124008

gg%e%124878
G 27 5124813

FIG 37 5131033

. é %%992 05131203
B0 e

2@g;,,frﬁafma5131493
65 36108 Y6 o1 24337
05134480 06124495

EIa 205 10A%595131272
05124841 05131499
05124959

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
52
54
56
58
60
63
65
67
69
71
73



==
Year/Month

FIG 00 ol &I ASSY
TX69CQPANV 2023-02
1
2
3
NOTE




==
FIG 00 Ol 21 ASSY Year/Month
TX69CQPANV 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
00 2 10071016000 2l 2K, TCD2.9L4-C5ET50E 1
NOTE




05124051 05131158 /2
FIG O1 05124184 05131428 VearMonth
05124467 05131429
TX69CQPANV 051248 2023-02
5
4
1 2,
° 8
7 9
17
11
2 16
e 19
1318
21
15
22
26
27 32
2524
28 < P
34
33
NOTE




05124051 05131158 /2
FIG 01 05124184 05131428 Year/Month
05124467 05131429
TX69CQPANV 051248 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
01 1 04132481 COMPRESSION SPRING 1
01 2 01118730 SEALING RING 1
01 3 | 06208701 SCREW PLUG 1
01 4 04132248 VALVE PLUNGER 1
01 5 04281390 FILLER CAP 1
01 6 | 04134601 MAIN BEARNG SHELLS 5
01 7 | 02928961 THRUST WASHER 1
01 8 04139373 DIPSTICK 1
01 9 01162239 O-SEAL 2
01 10 (01149141 HEXAGON BOLT 1
01 11 (01149179 PLAIN WASHER 1
01 12 | 04164559 CRANKCASE 1
01 13 | 04178452 PISTON COOL.NOZZLE 8
01 14 | 04254754 BY-PASS COMPONENT 1
01 15 | 04134364 NON-RETURN VALVE 1
01 16 (01143103 COVER 4
01 17 01149313 STUD 7
01 18 [01149301 SCREW PLUG 3
01 19 (01118673 SEALING RING 1
01 20 | 01110422 SCREW PLUG 1
01 21 | 04132027 CAMSHAFT BUSH 1
01 22 | 04160764 BUSH 10
01 23 | 02108134 HEXAGON BOLT 10
01 24 101319910 SAFETY/LOCK.AGENT 1
01 25 101180141 O-SEAL 1
01 26 | 02108232 SCREWED BUSH SCREW 1
01 27 | 04137663 PLUG 1
01 28 101184151 O-SEAL 1
01 29 04138191 COVER 1
01 30 01149048 SPRING BAND CLAMP 1
01 31 101213265 PIPE CLAMP 1
01 32 | 04281471 SPACER SLEEVE 1
01 33 | 01181965 HEXAGON BOLT 1
01 34 | 04163106 BREATHER LINE 1
01 35 01164493 O-SEAL 1
NOTE

-10 -




FIG 02

TX69CQPANV

5124823

==
Year/Month

2023-02

» N w Y

NOTE

-11 -




==
FIG 02 5124823 YearMonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
02 1 04139260 OIL PAN 1
02 2 01148891 SEALING RING 2
02 3 01149198 SCREW PLUG TORX-HEAD 2
02 4 [01140017 BOLT 17
02 5 01140015 TORX-HEAD BOLT 5
02 6 |01017932 ENGINE OIL 90.5L 1
02 7 | 01340786 PACKING COMPOUND 1
NOTE

-12 -




05124427

==

05124494 Year/Month
FIG 05 05124591
TX69CQPANV 05124983 2023-02
8 4 75 6
13
° 14
10
11
12
NOTE

-13 -




05124427 /2
FIG 05 05124494 Year/Month
05124591
TX69CQPANV 05124983 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
05 1 04134140 OUTPUT FLANGE 1
05 2 | 04132790 HEXAGON BOLT 1
05 3 | 04127189 FRICTION DISC 1
05 4 |[04135723 CRANKSHAFT 1
05 5 04132044 SENSOR WHEEL 1
05 6 01148199 HEXAGON BOLT 3
05 7 | 01144447 STRAIGHT PIN 1
05 8 06218864 THREADED INSERT 8
05 9 | 04136070 DYNAMIC BALANCER 1
05 10 (01181435 HEXAGON BOLT 4
05 11 [ 04131998 SHIELD 1
05 12 (01148521 HEXAGON BOLT 3
05 13 [ 01174580 CLAMPING BUSH 6
05 14 | 01183651 HEXAGON BOLT 8
NOTE

-14 -




FIG 06

TX69CQPANV

5124759

==
Year/Month

2023-02

= N

NOTE

-15 -




==
FIG 06 5124759 Year/onth
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
06 1 04134257 CONNECTING ROD 1

06 2 04134213 SMALL END BEARING 1

06 3 04286942 BIG END BOLT 2

06 4 [04135173 BEARING SHELL 1

NOTE

-16 -




==

FIG 07 5131351 Year/Month
TX69CQPANV 2023-02
2
1
NOTE

-17 -




==
FIG 07 5131351 Year/onth
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
07 1 04163769 PISTON 1

07 2 | 04132351 PISTON PIN 1

07 3 04130858 SNAP RING 2

07 4 04132333 SET OF PIST. RINGS 1

NOTE

-18 -




FIG 08

TX69CQPANV

05124050
05124246
05124978

==
Year/Month

2023-02

10

11
15

18

14
17
16
13
12

O Np O

NOTE

-19 -




05124050 =2
FIG 08 05124246 Year/Month
TX6ICAPANY 05124978 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
08 1 04160764 BUSH 2

08 2 | 04270815 CYLINDER HEAD BOLT 10

08 3 04132343 CYLIND.HEAD GASKET 1

08 4 [04133184 S JHH 1

08 5 04281390 FILLER CAP 1

08 6 | 04123085 GASKET 1

08 7 04133138 GASKET 1

08 8 | 04137988 CYLINDER HEAD 1

08 9 | 04280921 SPRING CAP 8

08 10 (02108102 VALVE COLLET 16

08 11 | 04132600 COMPRESSION SPRING 8

08 12 (04131598 EXHAUST VALVE 4

08 13 | 04133922 INLET VALVE 4

08 14 (01124428 COVER 5

08 15 0661771 VALVE STEM SEAL 8

08 16 | 04287670 VALVE SEAT INSERT 4

08 17 | 04133874 VALVE SEAT INSERT 4

08 18 (01319910 SAFETY/LOCK.AGENT 1

NOTE

-20 -




05124320 =/
FIG 0 05124421 Year/Month
TX69CQPANV 051 24536 i
4
5
7
2
8 13 6
9
12
14
15
10
12 44
NOTE

-21 -



05124320 =2
FIG 09 05124421 Year/Month
TX6ICAPANY 05124536 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
09 1 04133431 GEARCASE 1

09 2 | 04102866 ROT.SHAFT LIP SEAL 1

09 3 | 01115484 STRAIGHT PIN 2

09 4 (01181440 HEXAGON BOLT 17

09 5 04131595 COVER 1

09 6 |01112550 HEXAGON BOLT 1

09 7 | 04134105 PLUG 1

09 8 | 01319909 PACKING COMPOUND 1

09 | 9 [04134017 JbA (2 AN 1

09 10 [04135179 FRONT COVER 1

09 11 | 04133614 GASKET 1

09 12 (01181437 HEXAGON BOLT 13

09 13 [ 04127619 SLIDE VALVE 1

09 14 (01118748 SEALING RING 1

09 15 [ 04136133 ROT.SHAFT LIP SEAL 1

NOTE

-22 -




FIG 10

TX69CQPANV

5124284

==
Year/Month

2023-02

NOTE

-23 -




==
FIG 10 5124284 YearMonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
10 1 04133014 CAMSHAFT 1
NOTE

- 24 -




05124424

==

FIG 11 05124425 Year/Month
TX6ICAPANY 05131014 2023-02
1 2
6 5

8

7
10
9

NOTE

-25-




L;' (=]
05124424 =/
FIG 11 05124425 Year/Month
05131014 2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
11 1 04133930 ROCKER ARM OUTLET 1

11 2 101148408 TORX-HEAD BOLT 1

11 3 | 04131571 ROCKER ARM BRACKET 1

11 4 04132593 ROCKER ARM SHAFT 1

11 5 104133931 ROCKER ARM INLET 1

11 6 01148408 TORX-HEAD BOLT 1

11 7 104131571 ROCKER ARM BRACKET 1

11 8 | 04132593 ROCKER ARM SHAFT 1

11 9 | 04139032 VALVE TAPPET 2

11 10 |04140140 PUSH-ROD 2

NOTE

-206 -




==
Year/Month

FIG 14 5124027
TX69CQPANV 2023-02
4
NOTE

-27 -




==
FIG 14 5124027 YearMonth
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
14 1 04133746 LUBRICAT. OIL PUMP 1

14 2 01181433 HEXAGON BOLT 4

14 3 | 01340670 O-SEAL 1

14 4 (04134290 GASKET 1

NOTE

-28 -




05124000

==
Year/Month

FIG 15 05124120
TX6ICAPANY 05124653 2023-02
3 2
NOTE

-29 -




L =)
05124000 =/
FIG 15 05124120 Year/Month
05124653 2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

15 1 04124263 OIL COOLER 1

15 2 | 04131591 GASKET 1

15 3 01181433 HEXAGON BOLT 6

15 4 (02108232 SCREWED BUSH 1

15 5 01174416 FILTER , ENGINE OIL 1

NOTE

-30 -




==

051 24261 Year/Month
FIG 16 05131298
TX69CQPANV 202302
5
10
8
7
11
9
NOTE

-31-




==
FIG 16 05124261 Year/Month
05131298
TX69CQPANV 2025-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
16 1 04133187 OIL SUCTION PIPE 1

16 2 | 01148521 HEXAGON BOLT 3

16 3 | 01340197 PACKING COMPOUND 1

16 4 | 04164584 LUBRICAT. OIL LINE 1

16 5 01119240 HOLLOW SCREW 1

16 6 |01118673 SEALING RING 2

16 7 101149379 HOLLOW SCREW 1

16 8 |01118664 SEALING RING 2

16 9 | 01175538 PIPE CLAMP 1

16 10 (01181432 HEXAGON BOLT 1

16 11 | 04205185 BUSH 1

NOTE

-32 -




==

FIG 17 5131146 Year/Month
TX69CQPANV 2023-02
15
16 12
1 14
8 13
5 9
11
10
7
3
4 6
NOTE

-33-




==
Year/Month
FIG 17 5131146
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
17 1 04163114 HIGH-PRESSURE PUMP 1

17 2 | 04132004 TOOTHED GEAR 1

17 3 | 01149175 PLAIN WASHER 1

17 4 [01149395 HEXAGON NUT 1

17 5 04123911 DISTANCE PIECE 1

17 6 06214832 O-SEAL 1

17 7 01148721 HEXAGON NUT 3

17 8 | 04125416 O-RING 1

17 9 | 04122471 OVERFLOW VALVE 1

17 10 (04122472 O-RING 1

17 11 (04122473 O-RING 1

17 12 (04122474 VOL.CONTROLL.VALVE 1

17 13 | 04122475 O-RING 1

17 14 | 04122476 GASKET 1

17 15 | 04122551 TORX-HEAD BOLT 2

17 16 01008420 MOUNTING DEVICE 1

NOTE

-34 -




==

FIG 19 5124569 Year/Month
TX69CQPANV 202302
3
6
5
1
4
2
NOTE

-35-




==
FIG 19 5124569 Year/onth
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
19 1 04132995 INJECTOR 1

19 2 02113778 SEALING WASHER 1

19 3 | 04123075 CLAMP 1

19 4 [04123016 O-SEAL 1

19 5 04130374 CLAMPING PAD/SHOE 1

19 6 |04123112 TORX-HEAD BOLT 1

NOTE

- 36 -




05122992 /8
FIG 20 05124064 Year/Month
TX6ICAPANY 05124224 2023-02

3

1

2

4 5 7
18
16 17
-.94 15
1 s
10
NOTE

-37 -




05122992 =2
FIG 20 05124064 Year/Month
TX6ICAPANY 05124224 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
20 1 [04128101 EEEEEENE ) 1
20 2 04122923 CLIP 2
20 3 | 04212617 PUSH-ON RECEPTACLE 2
20 4 04123591 ZC/EH 1
20 5 | 04130241 PRE FILTER , FUEL 1
20 6 |04504704 SENSOR CABLE 1
20 7 | 04506921 SEALING RING 1
20 8 01183652 HEXAGON BOLT 2
20 9 | 04131517 FILTER , FUEL/MAIN 1
20 10 |[04131532 FILTER, FUEL 1
20 11 04213842 oz 23 dA 1
20 12 | 04210381 O-SEAL 1
20 13 | 04506003 QUICK CONNECTOR 1
20 14 (01148838 SEALING RING 2
20 15 | 02937883 HOLLOW SCREW 1
20 16 | 04125595 A2 S A ASSY 1500mm 1
20 17 | 01183054 QUICK-CLUTCH/COUP. 2
20 18 [01182678 SA 28 2
NOTE

- 38 -




05124008 /2
FIG 21 05131144 Year/Month
TX6ICAPANY 05131145 2023-02
5 2 1
4
3
11 6
8
12
10 9
14
13 15
NOTE

-39 -




05124008 =2
FIG 21 05131144 Year/Month
TX6ICAPANY 05131145 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
21 1 04124946 RAIL 1
21 2 01183783 TORX-HEAD BOLT 2
21 3 | 04297148 REPAIR KIT 1
21 4 04512091 O-RING 1
21 5 01016496 MULTI-PURP. GREASE 1
21 6 |04130594 FUEL LEAKAGE PIPE 1
21 7 | 04163632 MANIFOLD 1
21 8 01181442 HEXAGON BOLT 1
21 9 01149019 SPRING BAND CLAMP 1
21 10 (01176230 PIPE CLAMP 1
21 11 | 04906883 CABLE RETAINER 3
21 12 (01016105 MOUNTING DEVICE 1
21 13 | 04132040 FUEL LINE 1
21 14 | 04132041 FUEL LINE 1
21 15 | 04163122 HIGH PRESSURE PIPE 1
NOTE

- 40 -




k!
05124878 Year/Month
FIG 22 05131133
TX69CQPANV 202302
5 4 1
3
2
7 10
8 13
5 11
NOTE

-41 -



==
FIG 22 05124878 Year/Month
05131133
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
22 1 04139088 CHARGE AIR PIPE 1
22 2 01181402 O-SEAL 1
22 3 | 04125801 GASKET 1
22 4 (01183779 HEXAGON BOLT 2
22 5 01148634 HEXAGON BOLT 9
22 6 | 04139009 MIXING TUBE 1
22 7 | 04143004 THROTTLE VALVE 1
22 8 | 04139695 GASKET 2
22 9 01181433 HEXAGON BOLT 4
22 10 [01149060 HEXAGON BOLT 4
22 11 | 04137656 HOSE CONNECTOR 1
22 12 | 04138131 RETAINING PLATE 1
22 13 01181436 HEXAGON BOLT 1
NOTE

-42 -




FIG 27

TX69CQPANV

5124813

==
Year/Month

2023-02

NOTE

-43 -




k!
FIG 27 5124813 Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

27 1 02959628

CONTROL UNIT

NOTE

-44 -




FIG 37

TX69CQPANV

5131033

==
Year/Month

2023-02

NOTE

- 45 -




==
FIG 37 5131033 Year/onth
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
37 1 04138560 COOLANT PUMP 1

37 2 01181441 HEXAGON BOLT 4

37 3 | 04132946 SEALING RING 1

37 4 [01149276 SCREW PLUG 2

37 5 01118737 SEALING RING 2

37 6 |04135384 GASKET 1

37 7 01016105 MOUNTING DEVICE 1

NOTE

- 46 -




==
FIG 38 5124525 Year/Month
TX69CQPANV o
4
3
2
1
5
NOTE

-47 -



==
FIG 38 5124525 Year/onth
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
38 1 04168001 THERMOSTAT 1

38 2 01183901 O-SEAL 1

38 3 | 04114257 COVER 1

38 4 (01181432 HEXAGON BOLT 2

38 5 |0675500 GASKET 1

NOTE

-48 -




05124892 05131203 ENE
05124931 05131486 Year/Month
FIG 41-1 05131068
TX69CQPANV 05131132 2023-02
79
2
3
) 4
5
6 8
22 o9
20 25
21
19
14 11 A 24
16 <
32
13 3
29
10 12
28 15
30 ,r 33
o &
42
4047 41 far
38 a4
48
39 5,43 46 49
NOTE

- 49 -




05124892 05131203 /2
FIG 41-1 05124931 05131486 Year/Month
05131068
TX69CQPANV 05131132 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
41-1 1 04138208 EXHAUST MANIFOLD 1
41-1 2 | 04513993 SCREW-IN NIPPLE 1
41-1 3 04131818 GASKET 1
41-1 4 (04910741 SPACER SLEEVE 7
41-1 5 | 04134217 HEXAGON BOLT 8
41-1 6 |04138464 EXHAUST PIPE 1
41-1 7 | 04138551 GASKET 1
41-1 8 (01149123 TORX-HEAD BOLT 4
41-1 9 | 04136484 GASKET 1
41-1 | 10 04136915 COVER 1
41-1 | 11 04136917 BRACKET 1
41-1 | 12 04136916 BRACKET 1
41-1 | 13 01169587 O-SEAL 1
41-1 | 14 01016105 MOUNTING DEVICE 1
41-1 | 15 04138549 VENTURI TUBE 1
41-1 | 16 01136331 SET SCREW 2
41-1 | 17 01127536 STRAIGHT PIN 1
41-1 | 18 04915627 ISOLATION PLATE 1
41-1 | 19 04914470 ADAPTER 1
41-1 | 20 04211682 PRESSURE SENSOR 1
41-1 | 21 04210181 SEALING RING 2
41-1 | 22 01181432 HEXAGON BOLT 2
41-1 | 23 04212425 TEMPER.TRANSMITTER 1
41-1 | 24 04219704 O-SEAL 1
41-1 | 25 01181442 HEXAGON BOLT 1
41-1 | 26 |01153878 O-SEAL 1
41-1 | 27 04138841 EXHAUST PIPE 1
41-1 | 28 |01164136 O-SEAL 1
41-1 | 29 |01181416 HEXAGON BOLT 1
41-1 | 30 |04138551 GASKET 1
41-1 | 31 01148521 HEXAGON BOLT 2
41-1 | 32 01319911 SAFETY/LOCK.AGENT 1
41-1 | 33 |01016105 MOUNTING DEVICE 2
41-1 | 34 |04163398 EGR-MODULE 1
41-1 | 35 04139413 VALVE HOUSING 1
41-1 | 36 |04128696 GASKET 1
41-1 | 37 04516377 SHUTTLE VALVE 1
41-1 | 38 |04138591 HOUSING/CASE 1
41-1 | 39 |01143076 TORX-HEAD BOLT 4
41-1 | 40 01148954 TORX-HEAD BOLT 4
41-1 | 41 04130640 PLUG 2
41-1 | 42 01181458 HEXAGON BOLT 2
41-1 | 43 01181433 HEXAGON BOLT 2
41-1 | 44 | 04136956 UNION 1
41-1 | 45 01182545 O-SEAL 1
NOTE

-50 -




05124892 05131203

k!
05124931 05131486 Year/Month
FIG 41-1 05131068
TX69CQPANV 05131132 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepar|EFFECTVE| REMARKS

DATE

41-1 | 46 |01181965

HEXAGON BOLT

41-1 | 47 01016105

MOUNTING DEVICE

41-1 | 48 04163975

BRACKET

41-1 | 49 01148622

HEXAGON BOLT

[ N N N

NOTE

-51 -




05131496 /2
FIG 41-2 05131497 Year/Month
TX6ICAPANY 05131498 2023-02
50
57
51
54
56
50 53
55
58
59
60
NOTE

-52 -




05131496 =2
FIG 41-2 05131497 Year/Month
TX6ICAPANY 05131498 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
41-2 | 50 |04216425 = & 4l M (B65), DOC F 1
41-2 | 51 | 04216426 =& M A FR-DOC 1
41-2 | 52 04603426 CAP 1
41-2 | 53 |04603425 PLUG 1
41-2 | 54 04215374 BRACKET 2
41-2 | 55 04214372 CLAMPING BAND 2
41-2 | 56 |04607629 BRACKET 1
41-2 | 57 01148640 HEXAGON BOLT 2
41-2 | 58 01149014 HEXAGON BOLT 1
41-2 | 59 |04607681 BRACKET 1
41-2 | 60 01148993 HEXAGON BOLT 2
41-2 | 61 01149058 HEXAGON BOLT 2

NOTE

-3 -




FIG 43

TX69CQPANV

05124395
05131302
05131434

==
Year/Month

2023-02

O~ w

23
21
2V
15
22
14
17
11
12
13

18

19

NOTE

-54 -




05124395 =2
FIG 43 05131302 Year/Month
TX6ICAPANY 05131434 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
43 1 04132602 GASKET 1
43 2 01148992 HEXAGON BOLT 4
43 3 | 04138011 TURBOCHARGER 1
43 4 (04272481 GASKET 1
43 5 01148133 HEXAGON BOLT OIL RETURN 2
43 6 | 04163069 FLOW 1
43 7 01183206 O-SEAL 1
43 8 | 04163065 LUBRICAT. OIL LINE 1
43 9 01149325 HOLLOW SCREW 2
43 10 (01148862 SEALING RING 4
43 11 | 04164578 OIL RETURN FLOW 1
43 12 (01183207 O-SEAL 1
43 13 (01181419 HEXAGON BOLT 1
43 14 | 04163061 RETAINING PLATE 1
43 15 | 04163058 RETAINING PLATE 1
43 16 | 01148603 PIPE CLAMP 2
43 17 01175860 PIPE CLAMP 1
43 18 (01181436 HEXAGON BOLT 3
43 19 (01181416 HEXAGON BOLT 1
43 20 | 01183644 HEXAGON BOLT 2
43 21 01181439 HEXAGON BOLT 1
43 22 | 01140027 TORX-HEAD BOLT 2
43 23 | 01008420 MOUNTING DEVICE 1
NOTE

-b55.




05124256

==
05124485 Year/Month
FIG 44 05131416
TX69CQPANV 05131487 2023-02
36
g8 9
5
10 4
7
21
26
11
12 o
20
13 P
14 17 18
15
16
2
NOTE

-56 -




05124256 =2
FIG 44 05124485 Year/Month
05131416
TX69CQPANV 05131487 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
44 1 04125685 A EBHH 3.2kwW 12V 1
44 2 01148552 FA=E 2
44 3 | 04134055 RETAINING PLATE 1
44 4 (01181433 HEXAGON BOLT 2
44 5 01148622 HEXAGON BOLT 2
44 6 |01183646 HEXAGON BOLT 1
44 7 01181432 HEXAGON BOLT 1
44 8 01148552 FA=E 3
44 9 | 04135029 BRACKET 1
44 10 |04126429 ADAPTER SLEEVE 2
44 11 [ 01184209 GENERATOR 1
44 12 | 04467498 CONTROLLER 1
44 13 | 04137264 FAN 1
44 14 (01184099 SHOULDER NUT 1
44 15 (01148417 HEXAGON NUT 1
44 16 (01149110 WAVE SPRING WASHER 1
44 17 | 04137048 BRACKET 1
44 18 [04129153 BELT TENSIONER IDLER 1
44 19 | 04129589 ROLLER 1
44 20 | 01184105 V-RIBBED BELT 1
44 21 | 04124008 V-RIB.BELT PULLEY CHEESE 1
44 22 | 01143007 HEAD SCREW 1
44 23 101181458 HEXAGON BOLT 4
44 24 | 04134915 V-GROOVED PULLEY V- 1
44 25 | 04164751 RIB.BELT PULLEY HEXAGON 1
44 26 | 01181437 BOLT 4
NOTE

-57 -




05117723 05124011

==
Year/Month

FIG 48-1 05118568 05124098
TXEICQPANY 05119589 05124127 2023-02
2
8
7 6
10
NOTE

-58 -




L (=)
05117723 05124011 273
FIG 48-1 05118568 05124098 Year/Month
05119589 05124127 2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
48-1 1 04218154 PLUG-IN CONNECTOR 1
48-1 2 01182228 LEVEL SWITCH 1
48-1 3 01148836 g Al 1
48-1 4 04218100 W2t M 1
48-1 5 04216930 CAP 1
48-1 6 04218420 CABLE HARNESS 1
48-1 7 04218744 PLUG-IN CONNECTOR 1
48-1 8 04218778 CLIP 1
48-1 9 04215408 PLUG-IN CONNECTOR 1
48-1 10 (04216723 PLUG-IN CONNECTOR 1
NOTE

-59 -




05124293 05131365 ==
FIG 48-2 05124744 05131491 Year/Month
TXE9CQPANY 05131364 05131492 2023-02
13 14
12
11 15
17_47 32
47 4475, 48 53
34 R o
42
33 46
35 43 5 .
28 Z-.
i % 51
36 18 56
41 =
16 =
49
3820 45 23 24 5255
31 40 39 27
63
61 64
60
59
62 o
NOTE

-60 -




05124293 05131365 =g
FIG 48-2 05124744 05131491 Year/Month
05131364 05131492 2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
48-2 11 104210230 ELECTRIC LINE 1
48-2 12 104212397 BRACKET 1
48-2 13 101183644 HEXAGON BOLT 1
48-2 14 104216831 PLUG-IN CONNECTOR 1
48-2 15 104214227 FASTENING RING 1
48-2 16 | 04466751 CABLE HARNESS 1
48-2 17 104216798 PLUG-IN CONNECTOR 1
48-2 18 104211743 PLUG-IN CONNECTOR 2
48-2 19 104212744 PLUG-IN CONNECTOR 5
48-2 20 |04212745 PLUG-IN CONNECTOR 4
48-2 21 | 04212746 PLUG-IN CONNECTOR 1
48-2 22 | 04212747 PLUG-IN CONNECTOR 1
48-2 23 104215408 PLUG-IN CONNECTOR 3
48-2 24 | 04216997 PLUG-IN CONNECTOR 1
48-2 25 104216072 PLUG-IN CONNECTOR 1
48-2 26 01180017 CLAMPING BAND 1
48-2 27 104218653 CLAMPING BAND 1
48-2 28 104213944 ADAPTER 1
48-2 29 104210453 CAP 1
48-2 30 (04217899 WIRE FASTENER 2
48-2 31 (04214201 ADAPTER 2
48-2 32 (04216974 BRACKET 2
48-2 33 (04213943 FIXING BRACKET 1
48-2 34 (01183501 CHEESE HEAD SCREW 4
48-2 35 (04131765 RETAINING PLATE 1
48-2 36 (01176435 CLAMPING BAND 1
48-2 37 (04215732 ADAPTER 1
48-2 38 (04194849 CAP 1
48-2 39 (04194851 ADAPTER 1
48-2 40 |04214077 CLAMPING BAND 9
48-2 41 104214334 CLAMPING BAND 6
48-2 42 (04466082 CAP 1
48-2 43 104216271 SUPPORT 3
48-2 44 104213653 CAP 1
48-2 45 104199599 CAP 2
48-2 46 04217143 SUPPORT 1
48-2 47 104217807 WIRE FASTENER 1
48-2 48 (04466930 BRACKET 1
48-2 49 101181442 HEXAGON BOLT 3
48-2 50 |04466089 RETAINING PLATE 1
48-2 51 (04213761 HEXAGON NUT 2
48-2 52 (04216031 RELAY 1
48-2 53 (04466171 RETAINING PLATE 1
48-2 54 (04217538 BRACKET 1
48-2 55 (01143017 HEXAGON BOLT 1
NOTE

-61 -




05124293 05131365 =g
FIG 48-2 05124744 05131491 Year/Month
TX6ICAPANY 05131364 05131492 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
48-2 56 (01148690 HEXAGON BOLT 2
48-2 57 (01181436 HEXAGON BOLT 6
48-2 58 (04211051 BRACKET 1
48-2 59 (04467461 INTERCONNECT.CABLE 1
48-2 60 (04467463 PLUG-IN CONNECTOR 1
48-2 61 | 04212744 PLUG-IN CONNECTOR 1
48-2 62 |04212935 PLUG-IN CONNECTOR 1
48-2 63 | 04212266 ADAPTER 2
48-2 64 |04216516 FIXING BRACKET 1
48-2 65 04211188 CLAMPING BAND 2

NOTE

-62 -




05118439 05124329 /2
FIG 51 05124104 05124352 VearMonth
05124105 05124880
TX69CQPANV 051243 2023-02
3
1
2
8679
12
10
11
17
16 18
e 21 20
22 o4 23
19 pu
14
15
NOTE

-63 -




05118439 05124329 /2
FIG 51 05124104 05124352 Year/Month
05124105 05124880
TX69CQPANV 051243 2025-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
51 1 04216354 sl dA 1

51 2 | 04219704 O-SEAL 1

51 3 | 04213839 TEMPER.TRANSMITTER 1

51 4 04213842 o= 238 dA 1

51 5 04210381 O-SEAL 1

51 6 |04210197 SPEED SENSOR 1

51 7 01180254 CHEESE HEAD SCREW 1

51 8 04211700 SEALING RING 1

51 9 01008420 MOUNTING DEVICE 1

51 10 |04216645 PRESSURE SENSOR 1

51 | 11 01181086 O-SEAL 1

51 12 (01181442 HEXAGON BOLT 1

51 13 01181439 HEXAGON BOLT 1

51 14 (04213840 SPEED SENSOR 1

51 15 | 01340597 O-SEAL 1

51 16 01008420 MOUNTING DEVICE 1

51 17 04213408 PRESSURE SENSOR 1

51 18 | 04466294 O-RING 1

51 19 | 04138757 BRACKET 1

51 20 | 01181442 HEXAGON BOLT 2

51 21 | 04138759 BRACKET 1

51 22 101181442 HEXAGON BOLT 2

51 23 | 04138725 PIPE/LINE/LEAD 1

51 24 101148862 SEALING RING 2

51 25 01149325 HOLLOW SCREW 1

NOTE

-64 -




FIG 63

TX69CQPANV

5124010

==
Year/Month

2023-02

NOTE

-65 -




==
FIG 63 5124010 Year/onth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
63 1 01180400 GLOW PLUG 4
NOTE

- 606 -




05131206 05131493 ==
FIG 71 05131489 05131494 Year/Month
TX69CQPANY 05131490 05131495 2023-02
7 456321
11 10
13
17
14 16
12 15
18
22
24
19
21
25
22
20
NOTE

-B7 -




05131206 05131493 =g
FIG 71 05131489 05131494 Year/Month
05131490 05131495 2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
71 1 02938293 INLET 1

71 2 04605735 CLIP 1

71 3 04605736 GASKET 1

71 4 04605735 CLIP 1

71 5 04605736 GASKET 1

71 6 02938254 PARTICULATE FILTER 1

71 7 02938260 OUTLET 1

71 8 04607890 MANIFOLD 1

71 9 04607196 CLIP 1

71 10 | 04600004 JEA 3 DOC 1

71 11 104607280 CLIP 1

71 12 104602022 PIPE/LINE/LEAD 1

71 13 | 04607298 PIPE/LINE/LEAD 1

71 14 | 04213504 == P! 1

71 15 104605719 BRACKET 1

71 16 | 01148552 FA4=E 4

71 17 101148992 HEXAGON BOLT 8

71 18 04607678 BRACKET 1

71 19 04605337 STRAP 1

71 20 (04607225 CLEVIS PIN 2

71 21 101107723 CIRCLIP 4

71 22 |[04605765 SHEET/PLATE 1

71 23 (04607273 RETAINING PLATE 1

71 24 101149041 HEXAGON BOLT 4

71 25 101181442 HEXAGON BOLT 1

NOTE

-68 -




05124176 05124337

==
Year/Month

FIG 83 05124180 05124339
TXEICQPANY 05124251 05131195 2023-02

2 1 3
4

5
6 7

9 8 13 12
11
10
NOTE

- 69 -




05124176 05124337 =g
FIG 83 05124180 05124339 Year/Month
TX6ICAPANY 05124251 05131195 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
83 1 04130081 COVER 1

83 2 01180788 O-SEAL 1

83 3 01148721 HEXAGON NUT 4

83 4 01166104 o 1

83 5 01148721 HEXAGON NUT 1

83 6 01102309 SCREW PLUG 1

83 7 01118673 SEALING RING 1

83 8 04133583 = XI, PTO 1

83 9 04125011 JpA3 1

83 10 104132721 A Zet2l, PTO 1

83 11 101166104 o 1

83 12 104139117 BRACKET 1

83 13 | 04133559 JI0f, PTO 1

NOTE

-70 -




==

FIG 90 0512 4355 Year/Month
TX69CQPANV 2023-02
2
: 3

5 9 12

5 8 11 10

4 7

13 14
NOTE

-71 -




==
Year/Month
FIG 90 0512 4355
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
90 1 01011490 COOL.SYST.PROTECT. 1
90 2 12211500 COOL.SYST.PROTECT. 1
90 3 | 01016416 COOL.SYST.PROTECT. 1
90 4 (01016331 ENGINE OIL 5L 1
90 5 01016332 ENGINE OIL 20L 1
90 6 |01016333 ENGINE OIL 209L 1
90 7 01016335 ENGINE OIL 5L 1
90 8 01016336 ENGINE OIL 20L 1
90 9 01016337 ENGINE OIL 209L 1
90 10 (01017849 ENGINE OIL 20L 1
90 11 01017976 ENGINE OIL 20L 1
90 12 (01017977 ENGINE OIL 209L 1
90 13 (02937719 GASKET SET 1
90 14 (02937720 GASKET SET 1
NOTE

-72 -




05124800 05131272

==
Year/Month

FIG 91 05124841 05131499
TX69CQPANV 05124959 2023-02
1
2
3
4
5
NOTE

-73-




L (=)
05124800 05131272 273
FIG 91 05124841 05131499 Year/Month
05124959 2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
91 1 04049240 TERMINAL DIAGRAM 1
91 2 04049229 TERMINAL DIAGRAM 1
91 3 04049233 TERMINAL DIAGRAM 10
91 4 04467341 TERMINAL DIAGRAM 1
91 5 04467462 TERMINAL DIAGRAM 1
NOTE

-74 -




2. WA E IS PART NO. T2

FIG 201 OlH 22l
FIG 202 2tC| 0l O] &
FIG 203 A~

FIG 204 ¥ =
FIG 205 ¥ &

FIG 206 2 &

ZE!
=
=g

ol

=<

A X

-75 -

76
78
80
82
84
86



==

Year/Month

2023-02

LG

FIG 201
TX69CQPANV

NOTE

-76 -



S/
FIG 201 oi2el vear/Month
TX69CQPANV 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 110031032000 0l 0 2214 ASSY , PSD080020 1
201 | 1-01 [ 10031032020 Z B ASSY, P600975 1
201 | 1-02 [ 10031032050 ELEMENT , AIR CLEANER 1
201 2 [18021032100 OICIAHOIEl , REX770050 5KPa 1
201 3 [18021130030 W2, Dt A3l D89 1
201 4 10031021100 S A28, TORRO 90-110/12 W3 WF 2
201 5 [18021030030 QI E THO| &= 1
201 6 |10901210010 SA UK A 1
201 7 10031020900 S A28, TORRO 70-90/12 W3 WF 2
201 8 [10901222300 X QI E IOl = COMP 1
201 9 |04216354 Sl dA 1
201 | 10 [V2123606016 F2AZ2E(SP) M6X16 1
201 | 11 [V2183606016 LAEEUZELZS(SP) M6X16 2
201 | 12 (10901210020 SA,H0 QB 1
201 | 13 [18027090400 BHE 28I 40 4 1
201 | 14 (10901222200 Bz, /o224 1
201 | 15 (10901222100 B2, oo Zeld 1
201 | 16 [V2123606020 F2AZ2E(SP) M6X20 4
201 | 17 [Vv2183608020 LAEEUZELZS(SP) M8X20 2
201 | 18 |[10031040020 ol=dO0IE , 2tCIo 0l E 1
201 | 19 (10901225200 It Ol @ COMP , CAC Ot 1
201 20 10031020700 S A28, TORRO 50-70/12 W3 WF 1
201 | 21 (10901210030 SA  OUTQEZH 1
201 22 10031020800 S A28, TORRO 60-80/12 W3 WF 1
201 | 23 (10901225100 IHOl = COMP , CAC 213!l 1
201 | 24 (18021045300 A2|25 A D45 1
201 25 110031020600 S A28, TORRO 40-60/12 W3 WF 2
201 | 26 (10031045310 SA, A2I21D50.8 2
201 27 10031020700 S A28, TORRO 50-70/12 W3 WF 4
201 28 10031020800 S A28, TORRO 60-80/12 W3 WF 1
NOTE

-77 -




z
5|98
W2
H__|._H2
3| &
>
i)
o
S
)
n)
=
N Z
o
N g
O 8
T
T

NOTE

-78 -



==
FIG 202 ctCIOfl Ol E Year/onth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 10901521100 ctCI OOl compP 1
202 2 10011042360 AEXl, 20X15 2
202 3 | 19021040200 A Z X(535) 4
202 4 [10901521200GB Ul £ comp , ctCIOO0IH 1
202 5 |[10901523200GB AHIOl COMP , ctCIOIOIE 1
202 6 | V2183608020 L2EFUEELS(SP) M8X20 2
202 7 | V2193606025 2= E(SPL) M6X25 3
202 8 | V2323606016 A UAEFLUEE(SP) M6X16 1
202 9 | V4111600060 HetM M6 1
202 10 |V2712606012 LIHI=E M6X12 1
202 11 [ 19021040020 ctolonoled =4 2
202 12 (10901523100GB N EE COMP, ctCIOIOIE 1
202 14 | V2183608020 L2EFUHEEES(SP) M8X20 4
202 15 (10901521300 #FetRE 1
202 16 | V2193606016 2= E(SPL) M6X16 3
202 17 10901520050 AH A, /300 1
202 18 | V2323606016 A UAEFLUESE(SP) 3
202 19 [10901523300GB Zd0lE ComMP , Al 1
202 | 20 |10901524100 l&d0IH , /2100 1
202 | 21 |18021041003 M3 1
202 | 22 |18027090160 BHE S8 X 16 24! 2
202 | 23 |18021040041 &2 =S A RD TANK 1
202 | 24 |18021040050 B2l 24 500 1
202 | 25 |18027090160 tHE S HEZ 16 24 1
202 | 26 | 10901520040 S 2,430 1
202 | 27 |18027090160 tHE S HEZ 16 24 2
202 | 28 |10901520030 2+ S A D22 1
202 | 29 |18027090500 gHE S H I 50 24 1
202 | 30 |18027090400 BHE S I 40 24 1
202 | 31 |34522010130 2 Ml 2= H(100) 1
202 | 32 |01148836 g ad 1
202 | 33 |04218372 gl ALK 1
202 | 34 |10901520020 S A, ctUO0O0I0IH OFx=2 1
202 | 35 |18027090700 gHE S HZ 70 24 1
202 | 36 |18027090600 gHE S H I 60 A 1
202 | 37 |10901520010 s A, ctCIololE 213t 1
202 | 38 |18027090600 gHE S H I 60 4 2
202 | 39 |10901521400 S A, /260 1
202 | 40 |18027090250 HE S I 25 24 1
202 | 41 |18027090160 tHE S HEZ 16 24 1
202 | 42 |16991041100GB =dl 0l E(EZ Y H)comMP 1
202 | 43 |15231041000 ZUH ASSY 1
202 | 44 |V2183608020 L2EFUAEEES(SP) M8X20 3
202 | 45 |10901833100GB # COMP , StLIA M8X20 1
NOTE

-79 -




==

FIG 203 o=l Year/Month
TX69CQPANV 2023-02
?
6 ol
—
.;P
25
ﬂ 24 2 345 6
NOTE

- 80 -




==
FIG 203 A2 j| Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 1 10901323000 BH D11k Ol & ASSY 1
203 2 |10901323101DD I} Ol & COMP , Bl DI 1
203 2 |10901323100DD I} Ol & COMP 1
203 3 |18021061213GB & HH 1
203 4 [18501133300GB HB(EE) 2
203 5 |18021061221GB oFHH 1
203 6 | V2127006012 F2 = E(SP) M6X12 11
203 7 110901324101DD BH J1 IOl = cOMP , H & 1
203 8 18711061201 JEAZM 1
203 9 | 04607110 28 X, DOC 1
203 10 [V2173610025 L2EFUAEEEF(S) 2
203 11 [10901621100GB B3l cOMP, HIOIA 1
203 12 (10901622100GB ABHE COMP, DP 4l A 1
203 13 V2183610025 L2EFUHEEES(SP) 2
203 14 (V2183608020 L2EFUAEEES(SP) 2
203 15 [ 14256210040 OtLIAS & X (9) 2
203 16 | 04213504 2 dA 1
203 17 | V2123606030 F2=E(SP) 1
203 18 (10901622200 SA, AH A 150 1
203 19 (01182878 SA 28 4
203 | 20 |10901622200 SA, AH A 150 1
203 | 21 |18501058010 ERNEES 2
203 | 22 |18501058020 A HIOIA 2
203 | 23 |35605033020 oI EE LA 4
203 | 24 |Vv4011600060 ALE2A 2
203 | 25 |V2053606080 dAlEs2AE2E 2
203 | 26 |V3802600060 SdXE0ISZLHE 4
203 | 27 |10901611401GB Sci2! compP, Gl € 2dl0l 1
203 | 28 |V2183608045 L2EFUAEEES(SP) 2
203 | 29 |10036802800 g dl0l ASSsY, GLOW 1
203 | 30 |V2123606016 F2=E(SP) 2
203 | 31 |10901322100GB Szl comp, 0 H 1
203 | 32 |V2183610025 L2EFUEEES(SP) 2
203 | 33 |04600004 JtA 32N DOC 1
203 | 34 |10901833301GB Sci3! COMP , HH 1
203 | 35 |V2183610025 L2EFUAEEES(SP) 1
203 | 36 |10901833411GB HH , otLIA 1
203 | 37 |V2123606016 S22 = E(SP) 2
203 | 38 |15801064200GB mol=z & =l 0l E coMP 1
203 | 39 |V2183608020 L2EFUAEEES(SP) 4
203 | 40 |V2513410025 AHEEZEE23 2
203 | 41 |Vv4011600100 ALEOLA 2
203 | 42 |V3043600100 L2EFAHEES2S 2
NOTE

-81 -




==
Year/Month

[
U
02
|

FIG 204

2023-02

TX69CQPANV

1,2,3,4,5,6

T654-K-205

NOTE

-82 -




==
FIG 204 (&:' E EOH 3 Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 15701110000 HE= 3 SuB 1
204 | 1-01 [17971112103 EEREE 1
204 | 1-02 | 17686642400 DEIHZ 1
204 | 1-03 | 15706642300 HZSHOIXI 1
204 | 1-04 | 16731112130 O Bt D] 1
204 | 1-05 | 13603102000 2 (& 3)ASSY 1
204 | 1-06 | V4011600050 ALE LA M5 5
204 | 1-07 | V2053605012 dAlEs2AEE M5X10 5
204 2 | 15701113201 S A ASSY , & /1350 1
204 3 16601850160 e S22 2
204 4 (15701020021 S A ASSY, EelH/M1100 1
204 5 14501410050 BHE ST 16 1
204 6 18021112200 S A ASSY, 2l §/2500 1
204 | 7 [17971114101GB |MEZE(H) 1
204 8 | V2173610020 L2EFUAEEEF(S) M10X20 8
204 18 |Vv4011600080 ALE2LA M8 2
204 | 21 |17971114301GB & 3 g &= (M)COMP 1
204 | 24 |V2013608070 LEFUHEEES) M8X60 2
204 | 25 |V4111600080 HetAM M8 2
204 | 26 |V3042600080 L2EFAHEES2S M8 2
204 | 28 |19991114200GB NEEF) 1
204 | 41 |17971114400GB & 3 B &E(=F)COMP 1
204 | 44 |18027090250 BHE S I 25 24 1
NOTE

-83 -




FIG 205

TX69CQPANV

R
fU
el
=
e
tu
0E!
| El

==

Year/Month

2023-02

WATER I FUEL

8—

NOTE




==
FIG 205 Sz g XAz gE Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 [4123591 ZC/EH 1
205 2 |4131517 FILTER , FUEL/MAIN 1
205 3 18021024220 HEHEUESAB 4
205 4 (18021024280 oz 42 mol= 1
205 5 18021024271 HE 44 Iol= 1
205 6 |16582630521 2F M (16X24X1.5) 3
205 7 | 18027090250 HE S I 25 24 4
205 | 8 [4128101 EEFEEEENE S 1
205 9 18021064410 HAZS A FKM 60 1
205 | 10 |18027090250 HE S I 25 24 6
205 | 11 | 18021060101 LIZ,M16(H ) 3
205 | 12 |V2183610035 L2EFUEEES(SP) M10X35 3
205 | 13 18021024290 ooz =8 X D12 2
205 | 14 |Vv2183608016 L2EFUHEEES(SP) M8X16 2
205 | 15 |18021051901GB Z|ASEHHINH 1
205 | 16 |V2183608020 L2EFUHEEES(SP) M8X20 4
205 | 17 |18021051802GB Si3! comMp, A= EH 1
205 | 18 |V1222604012 & XS I &2 LEAKSP) 4
205 | 19 |18021024300 HE Ob=8 mol= 1
205 | 20 |V2183610025 L2EFUHEEES(SP) M10X25 4
205 | 21 |18021071300 dEI HRBNR 1
205 | 22 |17821071100GB dHCcomMP , HAZEH 1
205 | 23 |18021072100GB Hel comp , 0o AE EH 1
205 | 24 | 4125595 A2 S A ASSY 1500mm 1
205 | 26 |V2514412040 AHEEZEE2E M12X40 2
205 | 27 |10056682400 HARNESS ASSY , FUEL 1
205 | 28 |Vv4011600120 ALEOLA M12 2
205 | 29 |V3043600120 L2EFAHEES2S M12 2
205 | 30 |V2173612035 L2EFUAESEES(S M12X35 2
NOTE

-85 -




==

FIG 206 el =24 Year/Month

TX69CQPANV

2023-02

TXG9CQPANVC-K-206

NOTE

-86 -




==
FIG 206 Qo =2 a_l Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
206 2 | 14721062300 L2 2d)UNIT 2
206 3 | 10055404100GB IOl & COMP , OUT =& 1
206 4 [10055403100GB IOl = COMP, IN 2 A 1
206 5 10055404200 S A ASSY, /HYD 710 1
206 6 | 10075404200 S A ASSY, /HYD 550 1
206 7 | 19405941200 S3 O Il 1
206 8 | V2113606045 S22 = E(S) 1
206 9 |10096253100GB Sz, nd 1
206 10 |V2183608020 L2EFUEEES(SP) 2
NOTE

- 87 -




3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 301 2 Xl 89
FIG 302 22Xl HE 91
FIG 303 Ed0|12 94
FIG304 EHOIa HEY ¥ &3 96
FIG305 Z2E & 98
FIG 306 2| & 100
FIG 307 IR AEIHE & 102
FIG308 Il ¥ AEIH& WE 104
FIG 309 It ¥ AEI0E Al 106
FIG 310 2 &£ B¢ 0|2 SUB 108

FIG311 & E & 0/3 SUB 110

-88 -



@/
FIG 301 =22 X Year/Month

2023-02

TX69CQPANV

l_|—|
14-01 14-02

XT50-K-301

NOTE

- 89 -




==
FIG 301 =2 a_l i| Year/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
301 1 19961213000 & 1H =&l Xl ASSY, 330 1

301 5 | V2173608020 L2EFUAEEEF(S) 12

301 7 | V2173610030 L2EFUAEEEF(S) M10X30 3

301 | 9 [17621210210M EEEE)) 1

301 10 |[16502070020 <2 2 A(D) 1

301 | 11 | V7231020071 RIS S71 1

301 12 (18021480011GB HEdIOIE 1

301 14 (15701214300 =ctOl 2 ASSY 1

301 |14-01|15701214310M =ctol 2 1

301 |14-02| 18021213320 g J101 18T 1

301 | 15 | 17861019340 SciOlE=E 8

301 16 | 18021002020 PTO HEE 1

301 18 V2173608020 L2EFUAEEEF(S) M8X20 1

301 19 (V5201010022 HE(A) 10X22 2

NOTE

-90 -




==

FIG 302 24X HE Year/Month
TX69CQPANV 2023-02
Forward
NOTE

-91 -




==
FIG 302 SciX HE Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 10076304200GB i< comp , Ol 1
302 2 | 14326160020 FENTR 1
302 3 | 14216020051 ZHEIDE(B) 2
302 4 |V3043600080 L2EFAHEES2S M8 2
302 5 14041200080 Scixclgazmd D=2.3 3
302 6 | 10904042400GB ditgi compP , EE 1
302 7 | 16001200080 sdiolaclgAazd 1
302 8 | 19024040040 g§EE 1
302 9 | 15441230050 ANEZE 1
302 10 [V4111600060 HetAM M6 1
302 11 | V5001920020 =g 2X20 1
302 12 (19997071990 ol=d 0l E,THAl 1
302 13 [ 17686040020 cl 8l SET(S &) SV302 9
302 14 14441010161 cSHUOOIH=ASEE 2
302 15 |V2183608016 L2EFUEEES(SP) M8X16 10
302 16 | V2183608020 L2EFUHEEES(SP) M8X20 2
302 18 | 15276040020 Ed 2E(@®) 3
302 19 (19996300010 X AEHESA 1
302 | 20 |17686040020 2l 8l SET(S &) SV302 4
302 | 21 |17823293300GB dl i ComP |, I+ 1
302 | 22 |V4111600160 HetAM M16 1
302 | 23 |V7081400150 EglEHEE 15 1
302 | 24 |14321200040 gl A ﬁEg(31) D=1.2 1
302 | 25 |16756214701 oM A 2| XIASS 1
302 | 26 |V1222604025 & XS 2l &2 LEAKSP) M4X25 2
302 | 27 |19991332100GB Hl & COMP , 31 Xl 1
302 | 28 |V2013608030 LEFUHEEES) M8X30 2
302 | 29 |V3043600080 L2EFAHEES2S M8 2
302 | 30 |14541332400 Zdl 0l E(Hl A &) cOMP 1
302 | 31 |14546303400 Z 0l E(HI A) cOMP 1
302 | 32 |V2113606016 F2=E(S) 1
302 | 33 |14541332200 & IHASSY, 2 Xl 1
302 | 34 |14546301230 IEdOIE(EHXHE) 1
302 | 35 |34523030020 EHO(AZEdH) 1
302 | 36 |V2205404012 FAEEE 2
302 | 37 |16195300020 EHE H0IH ASSY 1
302 | 38 |Vv4011600040 ALE2LA 2
302 | 39 |V3002600040 FEAHEES13 2
302 | 40 |14521160090 fx.2d03zE 2
302 | 41 | 10056302310 Z 2t (22X12X3) 1
302 | 42 |V7081400090 EglEHEE 1
302 | 43 |16606510210 D22 (30) 3
302 | 44 |10917552000 Hl & ASSY , &4l 1
302 | 45 |V2183608025 L2EFUAEEES(SP) 2
302 | 46 | 10075971220 8T SA 1
NOTE

-92 -




==

I Year/Month
FIG 302 24X HE ear/Mon
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC EFFECTIVE| REMARKS
302 47 V3802600080 EdIE0|IE2U2HE 1
302 48 (10056302320 2z 2l (18X12X5) 1
302 64 |[V4111600080 &AM M8 1
302 65 |[V4011600080 AT QLA M8 1
302 66 | V3042600080 A2ERAHEBS2E M8 1
302 67 |[V4011600060 AT QLA M6 1
302 68 |[V3013600060 SFAxHHEBES2E M6 1

NOTE

-93 -




==

FIG 303 24013 Year/Month

TX69CQPANV

2023-02

1

)

279,11 13 2' b,:l,u,lu!m,lzl,lzo,lal

X750QP-K-303

NOTE

-94 -




==
FIG 303 =] E‘” O| 3 Year/Month
TX69CQPANV 2025-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303 1 19993102400 B¢ 0l =(LH) SUB ASSY 1

303 2 | 17973100020 clgAzd 6

303 3 | V6802000019 = 19/32 12

303 4 (15643102611 ClA=(Edl0l32)comP 10

303 5 17973100050 SclOIEMITHAO0IH) 10

303 6 |[17973100060M 0l & (2 dl 0l 2/LH) 1

303 7 | 17973100070 d(E=Edola) 2

303 8 [17973100080M HH(E Nl 0l 3/LH) 1

303 9 | V7441253506 <2 2 A(D) 25X35X6 2

303 10 [V2173610025 L2EFUAEEEF(S) M10X25 16

303 11 (19993166200 2(Edol3)CoMP, LH 1

303 12 V4011600160 ALE2LA M16 2

303 13 | V3313600160 FELUHEI}=2E M16 2

303 14 (V4111600160 HetAM M16 2

303 16 17973100160 e 2

303 18 |14043120060 L AE(A) 2

303 19 |Vv4111600080 HetAM M8 4

303 | 20 |V5001920020 =g 2X20 4

303 | 21 |19993166100 2 (2 dl 0l 32/RH)COMP 1

303 | 23 |14322420010 2l 2

303 | 24 |19993102000 ZE(Edola)comp 2

303 | 25 |19993102500 B4 0l =2 (RH) SUB ASSY 1

303 | 26 |17973100260M 0l &2 dI 0l 2/RH) 1

303 | 28 |17973100280M HH(Edl 0l 3/RH) 1

NOTE

-95.-




=h=!
FIG 304 EE.” O| 3 H_.” Cék 9:' E’él 3 Year/Month
TX69CQPANV 2023-02
I
gﬂ {\\\
¥ N ) “-

T654-K-304

NOTE

- 96 -




==
= 3O HIEF Al 23 Year/Month
FIG 304 Sdola e & &3
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 19993292101GB 2 comp Bdiola 1
304 2 |10903292200GB HE comp, Edl0l3 LH 1
304 3 | V5801408036 AT 1
304 4 (V5901010150 =R 1
304 5 |10903292300GB HE comp, Edl0I3RH 1
304 6 |36707030080 £ Al(20X23X20) 6
304 7 | V4111600200 HetAM 1
304 8 | V7041400200 CEEZFH(FE) 1
304 9 13153280050 e 3
304 10 [10071333500GB ZE AE, o2 2
304 10 (10071333500 Z2E AB.Bdola 2
304 |10-01| 14521333600 SEXEL 2
304 |10-02| 16601220020 B &1 5 =(M8,60) 2
304 |10-03| 10051333700 25 COMP,R 2
304 |10-04 V3042600080 L2EFAHEES2SE 2
304 |10-05| 15601320073 =24 E(SM,LH,M8) 2
304 11 (14322420010 gl 2
304 12 |V4111600080 HetAM 2
304 13 V5001925020 gl 2
304 14 14322420010 gl D=8 2
304 15 V4111600080 HetAM M8 2
304 16 | V5001925020 gl 2
304 17 15703102100 Ed0l=2 & comp 2
304 18 V2173608020 L2EFUAEEEF(S) M8X20 2
304 19 [V7041400250 CEEETH(FE) 25 4
304 | 20 |15703102301GB 2f COMP , RH Ed01=2 1
304 | 21 |15703102201GB 2 COMP, LH 2dI013 1
304 | 22 |V7641500000 JdelALIES(C-PT) B-PT1/9 2
304 | 23 17136702100 A2IXl ASSY, Edlol3 1
304 | 24 |V4111600050 HetAM 2
304 | 25 |V1112605030 A XS 2LEAL 2
NOTE

-97 -




=h=!
FIG 305 T=2E = Year/Month
2023-02
TX69CQPANV
10
8
9
3-03
3-06
3-01
3-02
3-05 8 7
3-04
3
4
1 2 6

NOTE

- 98 -




==
FIG 305 T2eE & Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305 1 17994372100 EtOl 04(11.2-20/LH)ASSY 1
305 2 | 17994372300 EtOl 04(11.2-20/RH)ASSY 1
305 3 [ 19964372200SR E ASSY(WIX20)(PAINTIN 2
305 3 | 19964372200MS E ASSY(WIX20)(PAINTING) 2
305 | 3-01 | 17994372120 2 (W9*20) 2
305 | 3-02 | 17994372110 Cl A = (W9*20) 2
305 | 3-03 | 16994372180 g 0Aa3 =2E 10
305 | 3-04 | 16994372190 2023 4HE 10
305 | 3-05 | V4111600160 HetAM M16 10
305 | 3-06 | V4011600160 ALE2LA M16 10
305 4 (16994352010 EtOl 04(11.2-20,8PR,R2) 2
305 5 16994370010 F E2(11.2-20) 2
305 6 |16994370020 EHOIOIEE & 2
305 7 | V2014616030 LEFUHEEES) M16X30 8
305 8 |Vv4011600160 ALE2LA M16 12
305 9 | V3043600160 L2EFAHEES2S M16 4
305 | 10 |15603200010 2 = E(AEFE ,M16X30) 4
NOTE

-99 -




/g
FIG 306 2l0f & =
TX69CQPANV 2023-02
3-04
3-05
3-01
3-02
3-03
3
4
2
1 6
5
NOTE
-100 -




==
FIG 306 al O_I §.é| Year/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306 1 17973202100 Et Ol 01(14.9-30-8/LH)ASSY 1

306 2 17973292200 Et Ol 04(14.9-30-8/RH)ASSY 1

306 3 [ 19963182100SR 2l Of 2 (12-30)ASSY(PAINT) 2

306 3 [ 19963182100MS 2l 0 2 (12-30)ASSY(PAINTING) 2

306 | 3-01 | 17973182120 & (12-30)COMP 2

306 | 3-02 [ 16993182110 CI A3 (2/28) 2

306 | 3-03 | 15263202031 =E 12

306 | 3-04 | 15263202041 E3JHE 12

306 | 3-05 | 15263202050 etA 12

306 4 (17546102100 EtOI O1(14.9-30,8PR,R2) 2

306 5 17973200010 5 2(14.9-30-8) 2

306 6 |16994370020 EHOIOIEE & 2

306 7 |V3343600220 L2EFAHEII=2S M22 16

306 8 |Vv4011600220 ALE2LA M22 16

NOTE

-101 -




Hg
FIG 307 I AEIHE & Year/Month
TX69CQPANV 2023-02

X750CQP-K-307

-102 -

NOTE




==
FIG 307 o AEIE & Year/onth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 17827078650 HH, &f/THAI 1
307 2 | 17827078711 HH, ZHHA 1
307 3 | 17827078720 HH, S4l 1
307 4 (17827078811 HH, L/THAI 1
307 5 17827078820 HH, I 1
307 6 |17827078201 HH COMP, &/IH E 1
307 7 | 17827078611 HH, ol/IHE 1
307 8 | 17827078630 HH, &/ZE 1
307 9 | 17827078640 HH, =/24 1
307 10 (17827078620 HH, S/CHAI 1
307 11 (17827078400 Sci3! comp, THE HH 1
307 12 (17867078920 &, 1
307 13 17827078300 HH, =€ 1
307 14 17824012000 AEIHE & ASSY 1
307 |14-01]| 17824012100 AEHE 2 1
307 |14-02| 17824012203 2 CoOMP , AEIHE & 1
307 15 [Vv4011600160 ALE2LA 1
307 16 | V3322600160 FELUHEI=3S 1
307 17 | V2183608020 L2EFUHEEES(SP) M8X20 4
307 18 V1222806020 & KHS I &2 LEAKSP) 10
307 | 20 |V2123806020 F2=E(SP) M6X20 6
307 | 21 |V1922604012 EY T LEAH 8
307 | 22 |V1222805012 & XS I &2 LEAKSP) M5X12 4
307 | 23 |10016462100 &= MAL{X] ASSY 1
307 | 24 |V1222604012 & XS 2l &2 LEAKSP) M4X12 3
307 | 25 |17686040030 2l 8l SET, OO 22l 2
307 | 26 |V2183606020 L2EFUHEEES(SP) M6X20 4
NOTE

- 103 -




==

FIG 308 I AEHHE &4 8 Year/Month

TX69CQPANV

2023-02

- J'. _h"- . TXTECOPANV-K-307

o
ol b

NOTE

- 104 -




==
FIG 308 el AEI0E e Yearonth
TX69CQPANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
308 | 1 [17864043301GB | E i3l COMP , AEI01Z 1
308 | 2 [v2183610025 LY SASEELS(SP) 4
308 3 | 14324060070 AHOERAI 1
308 4 V7041400200 CEEZTH(FE) 2
308 5 | V6001306004 SHAHE 1
308 6 | V7051400420 CEEEZE(#EE) 1
308 7 | 17824043700 NEZE  AEHE 1
308 8 | 17814072001 WE ASSY , AEIHE 1
308 9 | 10074046101 S A ASSY, /HYD 820 1
308 10 |[10074045101 S 2 ASSY, /HYD 800 1
308 11 [ 10074044100 S A ASSY, /HYD 1390 1
308 12 (10074043101 S A ASSY, /HYD 1700 1
308 13 [ 19994080070 =LI2, PF3/8-39 2
308 14 16994080072 5 LI 2(SHORT) 2
308 | 15 |10052120910 410.2) 1
308 19 |[16754042100GB 21 (16X21/LH)COMP 2
308 | 20 |V2183608020 L2EFUHEEE S (SP) M8X20 2
308 | 22 |10094076100 S A ASSY, /HYD 1530 1
308 | 23 |10094076200 S A ASSY, /HYD 1530 1
308 | 24 |15715413100GB WS44I COMP 1
308 | 25 |18995154080 2 S (It 4 ,PF1/2XPF3/8) 2
308 | 27 |10934073200 S A ASSY, /HYD 1500 1
NOTE

-105 -




==

FIG 309 I AEHE Al2lH Year/Month
TX69CQPANV 2023-02
2
2-02
2-01
1
6
2
2-01
2-02
8 7
NOTE

- 106 -




==
FIG 309 O AEI0 Y el Year/ilonth
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC rRepaR| 5T CTVE| REMARKS
309 0 | 18024360001 & R A gl dSUB ASSY 1
309 1 18024362000 2 2l (&) COMP 1
309 2 | 17814363002 = X2 E SET 2
309 | 2-01 | 17814363201 £ A2 ASSsY 2
309 | 2-02 | 10014362004 = X2 E ASSY 2
309 6 |Vv5201012020 HE(A) 12X20 1
309 7 | Vv4011600120 ALE2LA M12 4
309 8 | V2024612085 LEFUEE(OS) M12X85 4

NOTE

-107 -




=h=!
FIG 310 Q@E B¥0/3 suB Year/Month
TX69CQPANV 2023-02
0
—— 2
1714

%‘

T5528TQP-K-310

NOTE

- 108 -




==
FIG 310 Q& =¢dl0l3 suB Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
310 0 | 19995501001 Q& Edl0/3 ASSY 1
310 1 19995501101GB Sci2! COMP , & 1
310 2 | 17624962001 2 B ASSY, AUTO BRAKER 1
310 3 | 19995501201GB =dl 0l & compP , ot 1
310 4 (19995501402 & J| 01(45)COMP 1
310 | 5 |19995501501 Z 7] 01(16)COMP 1
310 | 6 [14545501810 ] 01(10) 1
310 7 | V6001506000 SHAHE 4
310 8 19996300021 I Bl M 018 (AB)ASSY 1
310 9 | V1222604012 & XS I &2 LEAKSP) 2
310 10 |V2173608020 L2EFUAEEEF(S) 4
310 11 | V2113606016 F2=E(S) M6x16 3
310 12 [ 19995501701 =& COMP, AB 2
310 13 V4111600080 HetAM 2
310 14 | V5001925025 =g 2
NOTE

- 109 -




FIG 311

TX69CQPANV

Q& Edl0l= suB

==
Year/Month

2023-02

T552STQP-K-311

NOTE

-110 -




==
FIG 311 Q& =¢dl0l3 suB Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
311 1 19995502001 g = SuB 2
311 2 | 19995501900GB 2t COMP, RH 1
311 3 19995502100 £l COMP 2
311 4 [19995502200GB 2f COMP, LH 1
311 5 | V7041400250 CEEZTH(FE) 2
311 6 | V7631500000 JdelALIZ(B-PT) 2
311 7 | V2173608020 L2EFUAEEEF(S) 4
311 8 14322420010 2l 4
311 9 | V4111600080 HetAM 4
311 10 [Vv5001925025 =g 4
311 11 | V3802600080 SdXE0Is2LHE 2
311 12 | V2173608035 L2EFUAEEEF(S) M8x35 4
NOTE

-111 -




. EdiAQIHE PARTNO. T4

FIG401 EAH AN T2 E HO|A
FIG402 Q1 ZE 2L I 2H I

FIG 403 Xl 2/ X| J]

FIG 404 2l HH A DI

FIG 405 4WD & Hi =D 0

FIG 406 P.T.O E2l0|E AIZE
FIG 407 Ol @ Xl oI X| &It

FIG 408 2| HH A M@l X| &It
FIG409 EcHA DI A O] = HOIA
FIG410 ERMAQD|IA 2| AHOIA
FIG 411 N E HI el Xl J|0f

FIG 412 N E M QI X AIZE

FIG 413 = X = M QI X

FIG 414 E210|E J|0f
FIG4154& & Xl 2/ K| &I
FIG 416 P.T.O M 2l X| D1

FIG 417 P.T.O M QI X| Al ZH
FIG418 2| C| =&l & DIO1

FIG 419 2| ¥ = ot

-112 -

113
115
117
119
121
123
125
128
130
132
134
136
138
140
142
144
146
148
151



==

Year/Month

2023-02

A
ud

<
il

W]

FIG 401
TX69CQPANV

TES4-K-417

NOTE

-113 -



==
FIG 401 EHADE ZEE AHOIA Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
401 [ 1 [15712010010M EREEEPSIPSETES 1
401 2 | V2513414040 AHEEZEE2E M14X40 3
401 3 | V5201010022 HE(A) 2
401 4 (V4011600120 ALEOLA M12 5
401 5 | V2004612100 FEA=SEES) M12X100 4
401 6 |Vv4011600120 ALEOLA M12 4
401 7 | V3043600120 L2EFAHEES2S M12 4
401 9 | V2513412045 AHEEZEE2E 12X45 2
401 10 |V2173612060 L2EFUAEEEF(S) M12X60 1
401 11 | V2173610030 L2EFUAEEEF(S) M10X30 2
401 12 | V2004612090 FEA=SEES) M12X90 2
401 13 [ 18024100020 =21 &2 E(M12x35) 1
401 | 14 [04134017 JbA (2 AN 1
401 15 V5201010053 HE(A) 10X53 2
401 16 V2173612045 L2EFUAEEEF(S) 2
401 17 | V2513414045 AHEZE2E M14X45 1
401 18 |[10134080020 oo Beld 1
NOTE

- 114 -




FIG 402

TX69CQPANV

==
Year/Month

2 IJt2H JIo

2023-02

s S2L3\
¥ IO\
NS
J‘ @ . *NOT SERVICED SEPARATELY

X7508TQP-E-402

NOTE

-115 -




==
FIG 402 oI E Y It2H IO Yearonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 7 19962070071 ANEE(PTO) 1
402 8 | V6041106207 S IO 2 (HL1) 6207HL1 1
402 | 12 | 15712070311 JT01(X H/22) 1
402 14 14251320150 HEE 25X32X50 1
402 16 | 18042100050 Il (&2l Z/28) 1
402 | 17 [15702130311 J1 0 (2 2l 2/23) 1
402 | 18 |Vv6544101410 LISHIO &0 XI) 1
402 | 20 |V6001106208 SHOE 6208 1
402 | 21 |V6001606306 S HI 0 E(NR) 6306NR 1
402 | 22 |V6041106206 S IO & (HL1) 6206HL1 1
402 | 23 |V7041400350 CEEZTH(FE) 35 3
402 | 24 |15702130041 Il (& el Z/28) 1
402 | 25 |15702130021 I (& el Z/32) 1
402 | 26 |15702130031 I el Z/18) 1
NOTE

- 116 -




FIG 403

TX69CQPANV

ySRIDNEDING,

==
Year/Month

2023-02

RO ST e o e,

NOTE

- 117 -




==
FIG 403 M X 210 Yearonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
403 | 1 [15702090012 J10(2 2l 2/15) 1
403 2 |V6544253530 LI =8l O & (A Ol XI)-K253530H | KL253530H 1
403 4 (V6041106305 S IO & (HL1) 6305HL1 1
403 5 | V6041606307 Z Hl 01 2 (HLINR) 6307HL1N 1
403 7 | 17972090160 £ Al(30X37X32) 2
403 8 | 15642160041 2F M (30X46X03) 1
403 9 | 15702090090 Il (&2l Z2/38) 1
403 13 | 15642080090 2F M (25X46X05) 1
403 14 (17972090140 ol E(30X51X21) 1
403 15 [ 15702160040 2t M (30X46X6.8) 1
403 16 | 15702090061 Il (& 2l Z2/33) 1
403 | 22 |15702090022 Il (&2l Z/28) 1
403 | 26 |[17972090140 ol E(30X51X21) 1
403 | 27 |16492092001 & A 2 LH0I MASSY 2
403 | 28 |V7041400500 CEEZFH(FE) 50 4
403 | 29 |15702090291 I el & /24) 1
403 | 32 |V6001106307 SHOHE 6307 1
403 | 33 |[17972090170 £ Al(30X37X28.5) 1
403 | 35 |V6544303527 LI =t 01 & (2Ol XI) 1
403 | 36 |14444110140 SEHE 1
NOTE

-118 -




==

FIG 404 2l A IO Year/Month
TX69CQPANV 2023-02

29 et /

X7500P-E-404

NOTE

-119 -




==
FIG 404 2l 2 J10f YearMonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 2 18172172000 MIE A SJAXES 1
404 | 2-01 (18172172170 MNEE 2IHA 1
404 | 2-02 19022123110 2 & (6) 2
404 4 (V6001106306 SHOHE 6306 1
404 | 5 [18182172210 J1 04 (2 21 2/26) 1
404 | 10 | 19962170101 JT 01 (X [H/28T) 1
404 | 15 | 18012173210 J101(X H/32) 1
404 16 | 19962170161 NZE 1
404 | 17 |[15683020010 HI Of 2 (LI £)(RS253224) 1
404 18 [ 15933070521 Z 2H(26X35X03) 1
404 | 22 17972141610 = E (5 E/M8X25) 1
404 | 24 |V7801000002 Sd N(FZLHHOIH) R1/8 2
404 | 25 |[19962170251M 0l €(FIR) 1
404 | 27 19962170271 g 3
404 | 31 |19962170281 Z 2H(30X40X9.45) 1
404 | 33 |V2173608020 L2EFUAEEEF(S) M8X20 2
404 | 34 |19961020059 O E(S59) S59 1
404 | 35 |V6001106007 SHOHE 6007 2
404 | 36 |V6001106007 SHOE 6007 2
404 | 37 |V7051400620 CEEEzd(#EHE) 62 1
404 | 38 |V7051400550 CEEEzd(#EHE) 55 1
404 | 39 |V6001106006 SHOE 6006 2
404 | 50 |19962092002 = d X H(FIR) 1
404 |50-01 19962092110 Sd X3 1
404 |50-02 19962093200 LA E(EE/HE) 2
404 |50-03 | 19962093300 D& 2
404 |50-04 | 19962093400 D& 2
404 |50-05| 19962093500 clgAazd 2
404 |50-06 | 19962093600 ATEANE 2
404 |50-07 | 19962093700 S X 12
404 |50-08 | 19842093801 SX0A3 12
404 |50-09 | 19962093900 AN 18
404 |50-10| 19962094000 s 2
404 |50-11|19962094120 AHE (M E/HE) 2
404 |50-12| V7041400450 CEEZH(FE) 45 2
404 | 51 |V7201024012 OE(P) P12 1
404 | 52 |V7231020032 0&(S32) 832 3
NOTE

-120 -




FIG 405

TX69CQPANV

4WD & B =D O

==
Year/Month

2023-02

X750STQP-K-405

NOTE

-121 -




==
FIG 405 4WD & Hif =5 71 0f Yearonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 19962672000 MIEQT) IAULES 1
405 | 1-01 [ 19962670012 AEZE(QT) 1
405 | 1-02 | 19022123110 2 & (6) 2
405 2 | Vv6001106007 G 6007 4
405 3 | V7231020032 0&(S32) 832 3
405 4 (19962670021 Il (£ 1H/26) 1
405 5 | V7051400620 CEEEzE(#EHE) 62 1
405 6 |19962093000 = ol X1 2(QT/4WD) 1
405 | 6-01 | 19962093100 Sd X2 1
405 | 6-02 | 19962093200 LA E(EE/HE) 2
405 | 6-03 | 19962093300 D& 2
405 | 6-04 | 19962093400 D& 2
405 | 6-05 | 19962093500 clgAazd 2
405 | 6-06 | 19962093600 ATE /\| E 2
405 | 6-07 | 19962093700 El=PNEE, 8
405 | 6-08 | 19842093800 SX0A3 8
405 | 6-09 | 19962093900 HANL 15
405 | 6-10 | 19962094000 2seu 2
405 | 6-11 | V7041400450 cggsad(=E 2
405 | 6-12 | 19962094120 AHE(ME/HE) 2
405 7 | V6001106007 SHOE 6007 2
405 8 19962670032 I, A1H/32 1
405 9 | V7051400620 CEEEzd(#EHE) 62 1
405 | 10 |V6001106206 SHOE 1
405 | 12 19962170271 g 3
405 | 14 |V7441354808 <2 2 A(D) 1
405 | 15 |[17622670060M 0l € (4awD/tl =) 6306 1
405 | 16 |V2173608025 L2EFUAEEEF(S) M8X25 2
405 | 17 |19961020059 O E(S59) S59 1
405 | 18 |V6001106304 SHOE 6304 1
405 | 19 |19962670041 I (A 1H/24) 1
405 | 20 |19962670051 Il (£ 1H/18) 1
405 | 21 |V6001106304 SHOE 6304 1
405 | 22 |V6532354212 LI SHI & (&) 35X42X12 35X42X12 1
405 | 23 |V7051400520 CEEEZE(HHEE) 52 1
NOTE

-122 -




s g
FIG 406 PTO E2I0|E AFEZ E Year/Month
2023-02
TX69CQPANV
235
30
37
40
4 19
38 36
39 28
29
3
9
9-5
9-1
9-2
9-4
9-3
9-9
9-13
9-10
9-11
9-14
9-12
9-8
9-7
9-6
NOTE

-123 -




==
FIG 406 PTO Ec2i0lE A EE vear/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 2 | V7041400250 CEEZH(FE) 25 1
406 3 17972210310 ANZE(PTO, 3) 1
406 4 (17972100010 HEE 1
406 9 17972212000 2 & XI(PTO)ASSY 1
406 | 9-01 | V6001106005 SHOE 6005 1
406 | 9-02 | 17972210071 ol E(0ouT) 1
406 | 9-03 [ 16702212030 =dl 0l E ASSY 1
406 | 9-04 | 15642212040 AE 4
406 | 9-05 | 15642212050 Z2d X 0A3 7
406 | 9-06 | 15642212060 cl & Zd0lE 1
406 | 9-07 | 15642212070 sdola2 A3 1
406 | 9-08 | 15642212080 2 (A 1
406 | 9-09 | V7051400950 cCEEEzd(#EHE) 95 1
406 | 9-10 | 14462162180 a2 (B) 2
406 | 9-11 | 15642212010 A Ol A 1
406 | 9-12 | 15642212020 IS 1
406 | 9-13 | 16342212050 2d Xl SdlolE 6
406 | 9-14 | 15642212090 28 (0) 1
406 19 |[15602200040 H = & (36X62) 1
406 | 28 |V6001106205 SHOE 6205 1
406 | 29 |V6001506205 SHOE 6205DD 1
406 | 30 |[17972210301 ANZEE(PTO,2) 1
406 | 35 |V6544101410 LI =t 01 & (2 Ol XI) 1
406 | 36 |V7051400520 CEEEZE(HHEE) 52 1
406 | 37 |V7051400620 CEEEZE(HEHE) 62 1
406 | 38 |V6001106007 SHOE 6007 1
406 | 39 |V7041400350 CEEZFH(FE) 35 1
406 | 40 |V7051400220 CEEEZE(HHEE) 22 1
NOTE

124 -




FIG 407

TX69CQPANV

il el &Ml el Xl el 5

==
Year/Month

2023-02

TX553/TX653TX703-K-407

NOTE

-125 -




==
FIG 407 O Q! &I Q! XI ¢l b Year/onth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 1 15702230111 AEZE AHOI (1-2) 1
407 | 2 [15702230121 AT E AH0[(3-4) 1
407 3 | Vv5801406025 A 6X25 2
407 4 (V5901012150 =R 1.2X150 2
407 5 13022250030 ANEHAZE 2
407 6 | V6802000010 2= 2
407 7 | 15642230033M 2 () 1
407 8 |15642230043M g 3(D) 1
407 9 15602231610 = E (5 E/M8X16) 2
407 10 |[15602230124 £1(10X28) 1
407 11 | V7081400070 EglEHEE 7 1
407 12 [ 15602230074 JH01E 1
407 13 V2173608016 L2EFUAEEEF(S) M8X16 2
407 14 [ 15612230027M Ol (0 el 1
407 16 | V2173608050 L2EFUAEEEF(S) M8X50 3
407 19 |[18012230010M FH=S ZI(1-28h) 1
407 | 20 |[17972230020M I (A ZE/O e 1
407 | 21 |16007060020 SEE&Ed 9 M8X12 1
407 | 22 |V7051400320 cEdszd(#HEE) 32 1
407 | 23 |15602230085 A 1
407 | 24 |V5201006016 HE(A) 6X16 1
407 | 25 |15602900063 A I 2l(C020) 1
407 | 26 |14442180090 HEHE= 1
407 | 27 |V5901010180 M 1.0X180 1
407 | 28 |V5901010070 =R 1.0X70 1
407 | 31 |[10072912000 diti COMP , =E1= 1
407 | 34 |10932913100GB dl i COMP , BH17.3 1
407 | 35 |V2013608035 LEFUHEEES) M8X35 1
407 | 36 |V5201010022 HE(A) 10X22 2
407 | 37 |V3802600080 SdXE0ISZLHE M8 1
407 | 38 19027512021 0l el = E(at/ &) 1
407 | 39 19027512031 el = (<) 1
407 | 40 |[18717512040 Her=Eah 1
407 | 41 |19847512050 HoE-BEHE 1
407 | 42 |19847512060 2 XA 2K ASSY 1
407 | 43 |V1902603006 A XS HHIEHE LEAL 2
407 | 44 |V1902604020 A XS HHIEHE LEAL 3
407 | 45 |19047512050 HE H 1
407 | 46 |10912250070 A=A 1
407 | 47 |V4111600080 HetAM 1
407 | 48 |V5001916015 =g 1
407 | 49 |[10912250070 A=A 1
407 | 50 |Vv4111600080 HetAM 1
407 | 51 |V5001916015 =g 1
407 | 52 |10912230060 MM ASSY, =H = 4
NOTE

-126 -




==
FIG 407 o o XMl ol Xl 3l H Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 | 53 |V2113606012 F2=E(S) 4

NOTE

-127 -




/2
FIG 408 2l A XMO X Yl Year/Month
TX69CQPANV 2023-02
L
A

NOTE

-128 -




==
FIG 408 2l A el XI el Yearonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

408 19842250100 2l A HH 1
408 2 | V2183608020 L2EFUAEEES(SP) M8X20 6
408 14256210040 OtLIAS & X(9) 1
NOTE

-129 -



FIG 409

TX69CQPANV

cH

A 0|

& 0= A0lA

==
Year/Month

2023-02

TX69-K-409

NOTE

-130 -




==
FIG 409 EHADNE OIS AHOIA Year/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 10932300010M AOIA DI E EHADIE 1
409 2 | V2513414040 AHEEZEE2E M14X40 2
409 3 | V2513414080 AEHEEE2E M14X80 2
409 4 (V2013614040 LEFUHEEES) M14X40 11
409 5 | V3043600140 L2EFAHEES2S M14 4
409 7 | V4011600140 ALEOLA M14 15
409 10 [Vv5201010022 HE(A) 10X22 4
409 12 (16701015001 F S = e Z1ASSY 1
409 | 21 |18012200030 HH(PTO) 1
409 | 23 |V2173608016 L2EFUAEEEF(S) M8X25 5
409 | 32 |[17972330411M HEEIHA 1
409 | 34 |V2173612035 L2EFUAEEEF(S) M12X35 4
409 | 36 |19842275201 sdlA 1

NOTE

-131 -




FIG 410

TX69CQPANV

EHAQAE 20 A0 A

==
Year/Month

2023-02

o i
S M
3 1 g
= i
.

g

6

S 7
@ [
X750-E-410

NOTE




==
FIG 410 EdADE Sl AOIA vear/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 1 15702400010M CIHEHADIEHOIA 1
410 4 (V5201010022 HE(A) 10X22 8
410 5 17972400050 2 (80) 1
410 6 | V2513416035 AHEEZEE2E M16X35 2
410 7 | 14443140091 PTO= & 1
410 8 | V2183608016 L2EFUAEEE S (SP) M8X16 2
410 11 [ 15152730050 PTO& A 1
410 13 V4011600140 ALE2LA M14 4
410 14 | V3043600140 L2EFAHEES2S M14 4

NOTE

-133 -




FIG 411

TX69CQPANV

ME M elXl J10]

==
Year/Month

2023-02

T654-E-411

NOTE

134 -




==
FIG 411 AE JMeIX I YearMonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
411 3 19992160040 2 M (30X46X3.3) 1
411 | 4 [19962430040 J| O (A 1H/24) 1
411 5 15642430093 ol 2(30X62X19) 1
411 6 |15242360050 S2H0IEHEE 1
411 7 | V7041400300 CEEZTH(FE) 30 2
411 12 | V6544303527 LI =t 01 & (2 Ol XI) 2
411 20 | 15602080224 HZ E(51X72X18) 1
411 | 25 [18012430250 J1 0 (2! 2 2!/40-20) 1
411 26 | 19962430260 I (A 1H/12) 1
411 27 | V6041106306 S IO 2 (HL1) 6306HL1 1
411 28 |V6041106305 S IO 2 (HL1) 6305HL1 1
411 32 119962430320 Il (£ 1H/46) 1
NOTE

-135 -




==

FIG 412 MNE XMl Xl Al =E Year/Month
TX69CQPANV 2023-02
.// "4 1
T623-K412
NOTE

- 136 -




==
FIG 412 ANE MK AIZE vear/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 | 1 [17972590010 AHIOI(AZE, A E) 1
412 2 [19962590030M EZIAANEHAMAE) 1
412 3 [10932590030M e A i 1
412 4 (V6802000010 2= 2
412 5 13022250030 ANEHAZE 2
412 6 | 17972590043 JH01E 1
412 7 | V2173610020 L2EFUAEEEF(S) M10X20 2
412 8 [15992590020M HEME) 1
412 10 |V2173608025 L2EFUAEEEF(S) M8X25 2
412 12 | V2173608035 L2EFUAEEEF(S) M8X35 2
412 | 13 [19402230070 ASNHA(RE D) 1
412 14 (V1122603008 & AHEE AILEA 2
412 15 (10912230060 MM ASSY, =H = 2
412 16 V2113606012 F2Z=E(S) 2
412 17 10072812000 diti COMP , 281 1
412 18 |[16007060020 SEE&Ed 9 M8X12 1
412 19 [V7051400320 cEEszd(#HEE) 32 1
412 | 20 |15602230085 A 1
412 | 21 |15602900063 A T 2l(C020) 1
412 | 22 |V5201006016 HE(A) 6X16 1
412 | 23 |15602800044 g= 1
412 | 24 |V5901010070 =R 1.0X70 1
412 | 25 18182810100 A= e 1
412 | 27 |V5901010180 M 1.0X180 1
412 | 28 |17822913200GB diti COMP , 21 1
412 | 28 |10072914100GB dl BHCOMP(H}/16) 1
412 | 29 |V2013608035 LEFUHEEES) M8X35 1
412 | 30 |V3802600080 SdXE0ISZLUHE M8 1
412 | 32 |V3342600100 L2EFAHEII=2S M10 1
412 | 33 |V4111600100 HetM M10 1
412 | 34 |14256210040 OtLIAS & X (9) 1
NOTE

-137 -




==

FIG 413 ESDSESE RN Year/Month
TX69CQPANV 2023-02
S
NOTE

-138 -




==
FIG 413 =M= Al oelX| Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 | 1 [17972820010 J1 O (A H/41) 1
413 2 | 17972820020 Il (A 1H/35-18) 1
413 3 16992610070 LIS Hl &0l X 2
413 4 (16992990040 Z 24(38X20.1X3.0) 1
413 | 5 [17972820051 I Of(A 1H/24) 1
413 6 | V7041400300 CEEETH(FE) 30 1
413 8 17972820080 = 1
413 9 | V7041400200 CEEZFH(FE) 20 1
413 11 [17972820110M H @01 E) 1
413 12 [ 17972820401 2 (= M &)comp 1
413 13 [ 17972820500 2H(Zdl0l E)compP 1
413 14 | V5801406025 AT 6X25 1
413 | 15 [Vv7211031040 oY (LHE) 1
413 | 16 V7201024011 o2 (P) P11 1
413 17 | 17972250030 ANEHAZE 1
413 18 |Vv6802000010 2= 1
413 19 V2173608020 L2EFUAEEEF(S) M8X20 2
413 | 20 [19992820200 EISEVERD 1
413 | 21 |Vv4111600080 HetAM M8 3
413 | 22 |V5001920020 =g 3
413 | 23 19992820900 E(= X £)compP 1
413 | 24 19992820700 2 (= M &)comp 1
413 | 25 |10072820250 25 =MS 1
413 | 26 |16702190060 _1&(4wD) 1
413 | 28 |V3342600100 L2EFAHEII=2S M10 1
413 | 29 |36504400140 £ Al(12X14X20) 2
413 | 30 |V4111600120 HetAM M12 1
413 | 31 |V7081400100 EglEHEE 10 1
413 | 32 |Vv5601600010 AHHE 1
413 | 33 |V2183608020 L2EFUAEEES(SP) 2
NOTE

-139 -




S/
FIG 414 = EFOI = j| O‘I Year/Month
2023-02
TX69CQPANV
T ; S )
=y | A et
_ | {
| o, 1S 7 !
- _Iil
X750QP-K-414

NOTE

- 140 -



==
FIG 414 C2i0lB J1 Year/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
414 1 19962650011 AFE E(4WD) 1
414 3 | V6041106304 S IO & (HL1) 6304HL1 1
414 4 (V7041400250 CEEZH(FE) 25 1
414 6 |15702650060 Il (£ 14/38) 1
414 7 | 15702650071 Il (£ 1H/28) 1

NOTE

- 141 -




/e
FIG 415 A2 S MoK HH Year/Month
TX69CQPANV 2023-02

X750-E-415

NOTE

- 142 -




==
FIG 415 42 7S MK i Yearonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
415 1 19842650021 HEHSAHH 1
415 2 | V2173608020 L2EFUAEEEF(S) M8X20 4

NOTE

- 143 -




FIG 416 PT.O M Xl Jl 4

==
Year/Month

TX69CQPANV

2023-02

THSEHESITHI-K-416

NOTE

- 144 -




==
FIG 416 P.T.O M QI Xl D104 Year/onth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
416 1 19992730010 ANEE(PTO) 1
416 2 | V6041106306 S IO 2 (HL1) 6306HL1 1
416 3 19992730090 £ Al(30X35X12) 1
416 4 [Vv6001116007 SHOE 6007 2
416 5 | V7051400620 CEEEZE(#HEE) 62 1
416 6 |19992730100 £ Al(30X35X49.8) 30X35X49.8 1
416 7 |V6544354220 LI =t 01 & (2 Ol XI) 354220 1
416 8 17132730040 I (el ZE/41) 41T 1
416 9 | V7041400500 CEEZH(FE) 50 1
416 10 (V6001116010 SHOE 6010 2
416 11 | V7051400800 CEEEZE(HHEE) 80 1
416 12 (17132730030 Il (& 2l Z2/45) 45T 1
416 13 19992730080 AZH 1
416 14 19992730060 ol 2(35X52X46.5) 1
416 15 (17132730070 JIO(& 2l Z/48) 48T 1
416 16 | V6544354026 LI =t 01 & (2 Ol XI) 354026 1
416 17 | 15642730082 2F M (35X55X03) 35X55X3 1
416 18 V6041106307 S IO & (HL1) 6307HL1 1
416 19 [V7051400800 cCEEEzd(#HEHE) 80 1
416 | 20 |14522200041 =2l B(PTOS) 1
416 | 21 [16322732010 B Y) 1
416 | 22 |V7231020075 OE(s) 75 1
416 | 23 |[17972730230M HH 1
416 | 24 |V2173608025 L2EFUAEEEF(S) 2
416 | 25 |[17132730020 (& el&E/12) 12T 1
416 | 26 |V7041400250 CEEETH(FE) 1
416 | 27 |V6001106305 SHOE 6305 2
416 | 28 |V7051400620 CEEEZE(HHEE) 62 1
416 | 29 17132730050 IO (2l Z/15-19) 15-19T 1
416 | 30 |V6041106307 S IO & (HL1) 6307HL1 1
416 | 31 | 17972730271 2] (65X80X0.2) 2
NOTE

- 145 -




==

FIG 417 P.T.O MOl Xl Al = E Year/Month
TX69CQPANV 2023-02
o 12
O N Gialias> @6
NOTE

- 146 -




==
FIG 417 P.T.O Ml QI X Al ZE Year/onth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
417 | 1| 19992750010 ZH| Ol (Al Z EI/PTO) 1
417 3 | V2013610025 L2EFUAEEES) M10X25 1
417 4 [19992750020M 2 2 (A ZHE/PTO) 1
417 5 |Vv4011600100 ALEOA M10 1
417 6 |13022250030 ANEHAZE 1
417 7 | V6802000010 2= 1
417 8 19992751000 AFE E(&)COMP 1
417 12 [10072852100GB dl HHCOMP(PTO/ &) 1
417 13 [15602231610 = E (5 E/M8X16) 1
417 14 | V3342600100 L2EFAHEII=2S M10 1
417 15 (19682190100 1 E(PTO) 1
417 16 V4111600100 HetAM M10 1
417 19 (19992752300 dl 81 (PTO)COMP 1
417 | 20 |Vv5801406032 A M6X32 1
417 | 22 | V7421203007 2 2 2a(G) G203006 1
417 | 23 |V4111600200 HetAM M20 1
417 | 24 |Vv5801408036 AT 8X36 1
NOTE

- 147 -




FIG 418

TX69CQPANV

clOf CI =&l

iz

101

==
Year/Month

2023-02

T623-K-417

NOTE

- 148 -




==
FIG 418 2l CIZ @& 1o Yearonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
418 0 |[19963031000 2l o Xt = & XI(T553)SET 1
418 | 1 [17973030011M H Ol A(CI =) 1
418 2 | Vv5801408040 AT 8X40 1
418 3 | Vv4011600100 ALEOA M10 12
418 4 V2024610025 LEFUEEOS) M10X25 12
418 5 | V5801405036 AT 5X36 1
418 6 |17973030060 ClZ O et(0) 2
418 7 | 17973030070 Z ekl L ) 2
418 | 8 [17973030091 J| Of (Wl 2 /16LH) 1
418 9 17973030100 ACtAEZCH 2
418 10 (17973030110 CIZOILIAAIZE 1
418 | 11 [17973030121 D1 Of (HIl 2 /16RH) 1
418 12 (17973030030 £ Al(40X44X20) 1
418 13 V6001106214 SHOE 6214 1
418 14 (17973033400 =2l 2 comMmP 1
418 15 (19963022100 Il 4(11-48)SET 1
418 |15-01] 19963022110 TESTCIETRER 1
418 |15-02 17973022120 J1 01 (Hil 2/48) 1
418 16 [17973030131M Ol (Tl 2) 1
418 17 | V2173610030 L2EFUAEEEF(S) M10X30 6
418 | 18 [17973030160 A10.2) 8
418 19 (17973030150 24(0.1) 2
418 | 20 |17973030201 24 (95X109.8X1.5) 1
418 | 21 |14523010050 24(0.1) 1
418 | 22 17973030020 L1 E(M40XP1.5) 1
418 | 23 |V6321132208 HOIHZ=2HOE(ES) 1
418 | 24 |15703010040M Ol €Il Ll &) 1
418 | 25 |V2173610035 L2EFUAEEEF(S) M10X35 4
418 | 26 |14523010100 24(0.2) 1
418 | 27 |Vv6001106212 SHOE 6212 1
418 | 28 |19963030280 E Il Ll A(LH) 1
418 | 29 19963030290 E Il LI A(RH) 1
418 | 30 |V6001106310 SHOE 6310 2
418 | 31 |V7041400500 CEEZH(FE) 50 2
418 | 32 |V7051401100 CEEEZE(HEHE) R110 2
418 | 33 |V7051401100 CEEEZE(HEHE) R110 1
418 | 34 |17973030391 MNEECZEE) 1
418 | 35 |V4111600200 HetAM M20 3
418 | 36 |V7421203007 2 2 A(G) G203006 2
418 | 37 |[17973030420 AE 1
418 | 38 |[17973030431M ZI0E) 1
418 | 39 |V5801408036 AT 8X36 1
418 | 40 |V5801405036 AT 5X36 1
418 | 41 |Vv5801406032 AT 6X32 2
418 | 42 |14523160020 AZE(CE HE) 1
NOTE

- 149 -




/2
FIG 418 S CO=EH&E I Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|ETCTVE| REMARKS

418 | 43 |10073034600

Hgcomp, LIEE

418 | 44 |V3342600100

AESAUEI2E

418 | 45 14521220120

Hl £ COMP, 2 A

418 | 46 |V6321130308

I O 2 (Bl 0l IH 2= 21/30308J) | 30308J

418 | 47 |Vv5801406028

Aog 06X28

418 | 48 |10055118910

tA

alalalalpl—~

NOTE

- 150 -




==
FIG 419 2| ¢S BIR A Year/Month

2023-02
TX69CQPANV

40 50
| |
‘l , é,1|3,1|5,17lZU,J2 de : ‘J.v IIJ, Il::a, 1/ |¢U,J2

X750-E-419

NOTE

-151 -




==
FIG 419 2l A& 5t YearMonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
419 | 1 [16183040010M 2l WS35 A (LH) 1
419 2 [16183040020M 2l o H =5t E(RH) 1
419 3 | V2173612090 L2EFUAEEEF(S) M12X90 14
419 4 (V2513412090 AHEEZEE2E M12X90 6
419 5 | 17973040050 AHESZE 16
419 6 | V2173612045 L2EFUAEEEF(S) M12X45 8
419 7 | Vv4011600120 ALE LA M12 6
419 8 | V3043600120 L2EFAHEES2S M12 6
419 9 16323040010 JFOIE(AIOI I 1
419 10 |[16323040020 HOIX(L¥) 1
419 13 [ 17973040130M MNIEE) 2
419 15 [ 19963040150 I (& el &/54) 2
419 17 | 17973041000 Ol 9tLI Z SEAL ASSY 2
419 18 [17973040180 L1 E(M50XP1.5) 2
419 19 [Vv6001106308 SHOHE 6308 2
419 | 20 |V6321132012 BIOIH 2 = 21 Hil 01 2!(2 S)-32012J 32012J 4
419 | 22 |17973040220 E4M 2
419 | 40 |[16193051000 2l o ¢ =56t E(LH)SUB ASSY 1
419 | 50 |[16193052000 2l o ¢ =6t & (RH)SUB ASSY 1
NOTE

-152 -




5. Ll E M= PART NO.T5

TEE WS JEE 154
FIG502 ZE2E E2t0|E A EE 156
FIG503 22 E MHE 51RA 158
FIG504 Z2E [|Z2& D0 160
FIG 505 Z2E J| 0 HOIA (1) 162
FIG 506 Z2E J| 0 HO0lA (2) 164
FIG 507 Z2E J| 0 H0lA (3) 166

- 153 -



==

Year/Month

2023-02

|
=y

<l
)

|
1y
=]

FIG 501
TX69CQPANV

T78-K-501

NOTE

- 154 -



==
FIG 501 DEE NS NEE Yearonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
501 | 1 [18027501111M ZEENSHEE 1
501 2 18024100010 AHE =S E(M16x155) M16X155 4
501 3 |Vv4011600160 ALE2LA M16 8
501 4 [V3043600160 L2EFAHEES2S M16 4
501 5 | V2004816140 FEA=SEES) M16X140 2
501 6 | 18024100050 £ Al(16.5X22) 2
501 7 | 17817060030 =2 = E M16X125 M16X125 2
501 | 8 |14326210110 = (M16) 8
501 9 |V5502040093 Scteldel s 4
501 10 (18021020020 & 0.2 T=0.2 2
501 11 (18021020030 & 0.3 T=0.3 4
NOTE

- 155 -




=h=!
FIG 502 T=2E C20|E AIEE Year/Month

2023-02

TX69CQPANV

TX69CQPANV-K-502

NOTE

- 156 -




==
FIG 502 T=2E C2} O| =] AFEE Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 1 15714300011 T2 AIZE 1
502 2 | V7041400250 CEEZH(FE) 25 1
502 3 | V2183608016 L2EFUAEEES(SP) M8X16 4
502 4 [15714102101GB HH COMP, 4WD 1
502 5 19023251870 SR = 4
502 6 |S2155901000 £ Al(18.5X24X35) 4
502 7 | S2159903000 Z 2H(19X35X6) 4
502 8 15189240180 LtOl 2 4 E,M18xP2.5 M18 4
502 9 14251320150 HEE 1
502 10 |[19844310020 HEE 1
502 11 | V7041400300 CEEETH(FE) 30 1
NOTE

- 157 -




s g
FIG 503 LEE HS BHR A Year/Month
TX69CQPANV 2023-02
7
° 10
13
10-01
3 23
20 24
2o g 1002
1 11
5 12
6 . 2 26
4
16
14-02
14-01
9
18 17
19 15
12
NOTE

- 158 -




==
FIG 503 ZEE AN GIRE Year/onth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 17994339112M HdA=oteE 1
503 2 17994369000 ATAOIA(HIS) 1
503 3 | V5201014020 HE(A) 14X20 2
503 4 (V2514414050 AHEEZEE2E M14X50 4
503 5 |Vv4011600140 ALE2LA M14 6
503 6 | V3043600140 L2EFAHEES2SE M14 4
503 7 | V2014614055 LEFUHEEES) M14X55 2
503 8 | 15184072401 2 A (B)ASSY 1
503 9 | V7811600008 =d (AL HI0I1H) R1/2 1
503 10 |[19954361000M NEE@E)ZE 1
503 |10-01]| 19954361010 NEEF) 1
503 |10-02| 17994361020 S Al 1
503 11 [ 17994360110 Z 2}(108.5X126X3.2) 1
503 12 | V7631500000 JdelALIZ(B-PT) B-PT1/8 2
503 13 [ S2153020500 0O-2(101.19X3.53) 1
503 14 [ 19954361400M NEE@RIE 1
503 |14-01]| 19954361410 AEEN) 1
503 |14-02| 17994361420 £ Al(50X55X35) 1
503 15 [ 17994360150 AHOIA 1
503 16 V7211031055 OE(G) G55 1
503 17 | 14444120090 A 2k AF WD16263.5 1
503 18 |V3052600160 L2EFAHEE SIS M16 1
503 19 [V2014616050 LEFUHEEES) M16X50 1
503 | 20 |V7211031120 OE(G) G120 1
503 | 22 |17994360221 ZYUEHO EeIN) 1
503 | 23 |10011024200 S 2(850) 1
503 | 24 |17131049210 SASE 11 1
503 | 25 |17994360250 o-g 1
503 | 26 |17624140040 Sz, d A AHOIZ 1
503 | 27 |V2183606016 L2EFUAEEES(SP) M16X16 1
NOTE

- 159 -




k!
FIG 504 T=2E (C|JZd& D0 Year/Month
TX69CQPANV 2023-02
4
3
5
3
4
5
6
22
5
21
20 10 . /8
10
2 11 &
13
14
9 7 13
8 12
1-02
1
1-01
NOTE

- 160 -




==
FIG 504 ZTEECZ™E I Year/ilonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 1 17994341000 Bl & 1 01(9-24)SET 1
504 | 1-01 [ 17994341010 NEINE) 1
504 | 1-02 | 17994341020 ATFOIZ HIZ D] 01(24) 1
504 2 [ 17994340020M s AHOIA 2
504 3 | 17994340030 XS AT E D10 1
504 4 17994340040 MY AE 2 H(40X58X1) 2
504 5 | 17994340050 tsaL e 2
504 6 | 17994340060 A= OiLe 2tA 2
504 7 | 17994340070 AdsOLe = 1
504 8 | V5801405036 AT 5X36 1
504 9 | V5801403036 AT 3X36 1
504 10 [Vv6001106214 SHOE 6214 2
504 | 11 [17991400600 CE SHYUZU(ER) 1
504 12 (17994340120 &) (67X72X0.1) 4
504 13 | V6341130306 B0l H 2 = 21 #il O & (2 £H/30306DJ) 2
504 14 (17994340140 AHOIA Zet 1
504 15 [ 17994342011 EE ] 1
504 16 | 17994340160 AHOIA Zet 1
504 17 |V7051400720 CEEEZE(#EHE) 72 1
504 18 |[14884110090 H E(M30) 1
504 19 [ 17994342022 2 & M (35X72X12) 1
504 19 [ 17994342021 @ & A (35X72X12) 1
504 | 20 |17994340200 2 (115X125X0.1) 2
504 | 21 17994340210 21 (115X125X1.5) 1
504 | 22 |V7051401250 CEEEZE(HEHE) 12 1
NOTE

-161 -




==

FIG 505 T=2E I AHOIA (1) Year/Month
TX69CQPANV 2023-02
4
5
15 °7 5
1
16
9
3 10
12
2
12
1314
14
11 .
8
T
5
4
9
1
3
2
15
16
NOTE

- 162 -




==
FIG 505 ZEE JI0 AOolA (1) YearMonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 17994350011M ZEAH0IA 2
505 2 |Vv6001106308 SHOE 6308 2
505 | 3 |17994350030 J1 Of (HIl & ,17) 2
505 | 4 |17994350040 MIICTERD) 2
505 5 | V6001106308 SHOE 6308 2
505 6 | 17994350060 24 (80X90X0.1) 4
505 7 | 17994350070 24 (80X90X1.5) 2
505 8 | V7051400900 CEEEZE(#HEE) 90 2
505 9 |V7211031120 OE(G) G120 2
505 | 10 |17994350100 A EE(RH) 1
505 | 11 | 17994350110 AFZE E(LH) 1
505 | 12 |V5201014020 HE(A) 14X20 4
505 | 13 |V4011600140 ALE2LA M14 12
505 | 14 |V2014614055 LEFUHEE(ES) M14X55 12
505 | 15 |V3043600140 L2EFAHEES2S M12 2
505 | 16 |V2004614030 FEA=SEES) M14X30 2
NOTE

- 163 -




==

FIG 506 T2E JI0 AHOIA (2) Year/Month
2023-02

TX69CQPANV

16
15

13

11
10

12

20

19

19

14 19

19

NOTE

- 164 -




==
FIG 506 ZEE JI0 A0 A (2) Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
506 1 17814410010M = S A 0l A(LH) 1
506 2 17994410020 JI O (41l &,10) 2
506 3 | Vv6001106309 SHOE 6309 2
506 4 17994410040 24 (88X100X0.1) 4
506 5 17994410050 2] (88X100X1.5) 2
506 6 | V7051401000 CEEEZE(#EHE) 100 2
506 7 | 17994410070 NZE 2
506 8 17994410080 HiotL 2 2
506 9 |Vv6001106212 SHOE 6212 2
506 10 (17994410100 UM 2
506 11 (17994410110 E ] 2
506 12 | V6001106209 SHOE 6209 2
506 13 (17994410130 HEA(ESAN0IL) 2
506 14 (V5201012020 HE(A) 12X20 4
506 15 [Vv4011600120 ALE2LA M12 8
506 16 | V2014612035 LEFUHEEES) M12X35 8
506 | 18 |17994410151 294 24(100) 2
506 19 V7811000006 =d (AL HI0I1H) R3/8 4
506 | 20 |17814510010M = ZH 0l A(RH) 1
NOTE

- 165 -




==

FIG 507 T2E J|IH A Ol A (3) Year/Month
TX69CQPANV 2023-02
1
13 3
9
2
4
@i 56
7
8
10
8
7
6 5
4
2
9
3
13
10
42
NOTE

- 166 -




==

i J Year/Month
FIG 507 T=2E J|IH A Ol A (3)
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC EFFECTIVE| REMARKS
507 1 17994420011 /\FEE(—E) 2
507 2 17994420020 HHLIZ A 2
507 3 17994420032 HH 2
507 4 V6001106310 =HH 6310 2
507 5 17994420050 A (50.5X60X3) 2
507 6 17994420060 cggdsd (§ g) 2
507 | 7 [17994420070 J1 Of (Bl & ,10-43) 2
507 8 V6001106309 =HHE 6309 2
507 9 V7211057290 og (G) G290 2
507 10 (V2514410028 AHEESE2S M10X28 4
507 11 V4011600100 AT QLA M10 4
507 12 V3043600100 AERAHEBS2E M10 4
507 13 V2014610030 A Y %3%5(5’_ %) M10X30 16
NOTE

- 167 -




.7 2/38E 2 PART NO.

FIG 601 &/ 21 4 H Ol A
FIG602 2| ZE &
FIG604 2EE YE
FIG 605 T XA &3
FIG606 2/ K& #E
FIG 607 & & III0| =
FIG 608 2| &= & dltH
FIG 609 X 0| A E!

FIG 610 PT.O &5

FIG 611 Ol Xl & 3-P &3
FIGe12ot52 &3 & 2|

||:|

EzZCL

16

- 168 -

169
171
173
175
177
179
181
183
185
187
190



==
FIG 601 Al2IH H Ol A Year/Month

2023-02

TX69CQPANV

ﬁ?ﬂ ' — T68-E-601

NOTE

- 169 -




==
FIG 601 SIS Yearont
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 1 16195500012M a2l AHOolA 1
601 3 19155152220 AERYHEE AEY O 1
601 4 (17680070000 gl ZWEASSY 1
601 5 | V2173610035 L2EFUAEEEF(S) M10X35 6
601 7 | V2173610065 L2EFUAEEEF(S) M10X65 4
601 8 | V2173610060 L2EFUAEEEF(S) M10X60 2
601 9 15684342021 £ Al(55X60X40) 1
601 | 10 [V7211031055 02 (G) 1
601 11 [ 16195500060 el 1
601 | 12 17994360221 EENVIEREN 1
601 13 (17131049210 SASE 11 1
601 14 (10011024200 < 2(850) 1
601 15 [15184322500 2 ASSY 1
601 16 | V7801000004 Sd N(FZLHHOIH) R1/4 4
601 17 | 17995050090 £ Al(50X55X40) 50X55X40 1
601 | 18 [V7211031050 02 (G) 1
601 19 (17995010110 el 50X55X5 1
601 20 | V2173610040 L2EFUAEEEF(S) M10X40 2
601 21 | V2173608020 L2EFUAEEEF(S) M8X20 3
601 22 | 10055784100GB Ei3! COMP, /=8 I 1
NOTE

-170 -




==
Year/Month

I=
M
02

FIG 602 |

2023-02

TX69CQPANV

X620/X680/X750-K-602

NOTE

-171 -




==
FIG 602 c|ZE ot Year/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 | 1 [16195020011M [2IZE AFZE 1
602 | 2 [19965020020M | HIA(ZIZE) 1
602 3 | 17995020030 PSR, 1
602 4 (V2173608016 L2EFUAEEEF(S) M8X16 1
602 5 [16195500021M 2l ZE & (LH) 1
602 6 |16195500031M 2l ZE 2 (RH) 1
602 7 | 19405802501 £l COMP , 25X95 2
602 8 | V2173608020 L2EFUAEEEF(S) M8X20 2
602 9 | V7041400480 CEEZTH(FE) 48 2

NOTE

-172 -




FIG 604

TX69CQPANV

L

==
Year/Month

2023-02

NOTE

-173 -




==
FIG 604 ZTES WS vear/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 18715149000 0l @1 ¥ E ASSY 1
604 2 | 16195500040 A, M22 1
604 3 16195502100 al gl U0l X COMP 1
604 4 (19025420010 7 LI 2(M22,PF3/8) 1
604 5 V2205408045 =AEEE M8X45 3
604 6 | 16994080072 5 LI 2(SHORT) 2
604 7 | 15894042400 7 &S A(430)ASSY 1
604 8 | 15894042400 7 &S A(430)ASSY 1

NOTE

174 -




==
FIG 605 XA 23 Year/Month

2023-02
TX69CQPANV

NOTE

-175 -




==
FIG 605 I Xl A g 3 Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
605 | 1 [16195754200GB | =cHZE E2f2l COMP 1
605 2 | V2173608016 L2EFUAEEEF(S) 2
605 3 | 17805042211 =dI0lE 1
605 4 (V2173608020 L2EFUAEEEF(S) 2
605 5 17815200800 EE A OIE(90°) 4.5T 1
605 6 | V1222604010 & XS EHI &2 LEAKSP) M4X10 2
605 7 | 17805042401 g = CcomMP 1
605 8 |V3802600060 SdXE0ISZLHE M6 1
605 9 | 17805042900 A Z E ASSY 1
605 | 10 |V4111600050 HetM 1
605 | 12 |V5001916015 =g 1
605 | 13 |16195754100GB ZX&E Ecial 1
605 | 14 |V2173608016 L2EFUAEEEF(S) 2
605 | 15 | 14545300020 EHE HO0IH ASSY 1
605 | 16 |V1222604016 & XS I &2 LEAKSP) 2
605 | 19 |V5801406032 AT 1
605 | 20 |V4111600100 HetAM M10 1
605 | 21 |V7082400080 ES & &2 (sus) 1
NOTE

- 176 -




==
Year/Month

O
gl
30
IS
IE
T

FIG 606

2023-02

TX69CQPANV

TXGECAPANV-K-608

NOTE

- 177 -




==

FIG 606 9,| _l?l_ 7C->r e) Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION REMARKS
606 1 17827093100 4B SUB, ot/ 2R
606 | 1-01 | 14527092110 AMNIZE

606 | 1-02 | V7081400150

EgEsE

606 | 1-03 | 14527092120

£ AlLLIOI E/16X18X27

606 | 1-04 | 17827093200GB

cll 8 COMP , A/2| = 5= &

606 | 1-05 | 17827093300GB

dl8l COMP , B/2I ==&

606 | 1-06 | 17827093400GB

dl8l COMP , C/2IR =&

606 3 | V2183608020

AERUEELE(SP)

606 4 (17995080091 AT (E)

606 5 10077095200 S COMP, 2% B
606 6 10077095100 C COMP, AR Y

606 7 | 10077095300 S ComP,ARFC
606 8 19965081202 (L) COMP

606 9 | Vv3013600080 Z2HERERS28

606 10 (18615080150 272U S (6P) SUBASSY
606 |10-01| 19965080962 £ 5 2 Y E(SPRING)

606 |10-02| 17335080941 £ 5 2 Y E(FLOATING/2D)
606 |10-03|17995080970M HERIF=RE)

606 11 [ 16995152360 =g1/2.2)

606 13 [ 17995080201

(1/2)

606 14 (17995161130

[

(PF3/8,PF1/2)

606 15 V5001920020

+| —| —

606 16 | V4111600060

£of mor
m{In| Ho| 0| 2=| 18| rio| rio| 0¥

QL L2 1> B[ 1] 08| HT| 30| 0| M| S| o tof to| Ho| rE!| Hu| Hu| Hu| |

606 | 17 |Vv4011600100 TYHoH

606 | 18 |V3043600100 AFALHEES23
606 | 19 | 17995080892 BHE=E(205)

606 | 20 |18715152420 AE Y (=4

606 | 21 |18715152410 AE B (IHE)

606 | 22 |16995152420 AE H(EM)

NINININININO®O|IW| =200 =|=|N[~]0|W|=2=2]=]WO|IN|=2]|=2=]W|DN]|=~]—~

NOTE

-178 -




FIG 607

TX69CQPANV

==
Year/Month

2023-02

H@

{1

Forward

TX69CQPANV-K-607

NOTE

-179 -




==
FIG 607 S ool= Year/ilonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 [V2173608055 L2EFUAEEEF(S) M8X55 2
607 2 | V7201035028 Og(P) 1
607 3 | 15705153600GB S & Itol = comP 1
607 4 (18027090500 BHE S H I 50 24 4
607 5 18015150031 S 2100 1
607 6 |15705153500 S2I0lZ comP , = EH 1
607 7 | V2173608020 L2EFUAEEEF(S) M8X20 1
607 | 8 [V7211031030 02 (G) 1
607 9 16735100020 O & E1(PF1/2) 1
607 10 |[18504053120 7 LI 2(PF1/2,PF3/8) 1
607 11 (10075253400 S A ASSY, /HYD 1500 1
607 12 (15705150010 Yy =iz 1
607 13 V2173608016 L2EFUAEEEF(S) M8X16 2
607 14 (V2183610025 L2EFUHEEES(SP) M10X25 3
607 15 (17685153100 =Y EHASSY 1
607 16 [ 15705153400 S2 o0l = comp , & EH 1
607 17 15705153300 S2 0l = COMP , = 1
607 18 |[18025182000 JI O 8 Z(16-9CCL) 1
607 19 |34523500020 HAANOIHEE 1
607 | 20 |V2173610040 L2EFUAEEEF(S) M10X35 2
607 | 21 |V2183608020 L2EFUAEEES(SP) M8X20 1
607 | 22 |V7201035032 OE(P) 2
NOTE

- 180 -




==

Year/Month

2023-02

-t

ol
ok
-

e}

FIG 608
TX69CQPANV

NOTE

-181 -



==
FIG 608 o= et 2 Yearlorth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608 1 17827592100GB Scii2! ComMP, diH 1
608 2 | V2183608020 L2EFUAEEES(SP) 4
608 3 |10017592301GB dl B (2 2 = &)CoMP 3
608 4 (15897593100 LB AR RE/EM 1
608 5 15807593100 LB AR RE/=M 1
608 6 |15807593200 LB AR R/ 1
608 7 | V1122804012 SIS EAIZZ2LEAL 3
608 8 | 36504400140 £ Al(12X14X20) 3
608 9 |Vv4111600120 HetM 3
608 10 |Vv5001925020 gl 3
608 11 (16011020030 gl 6
608 12 | V4111600060 HetAM 6
608 13 V5001920020 =g 6
608 15 [ 17827592400 A0S, C/IARE=E 3
608 17 17827093010 Sciz, A0 1E 1
608 18 |V2183608020 L2EFUHEEES(SP) 2
NOTE

-182 -




=0
FIG 609 = Year/Month

2023-02

TX69CQPANV

THEICQPANV-K-609

NOTE

-183 -




==
FIG 609 = O| A E! Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 1 10075252001 WE SuB, 24 1
609 4 (17995161130 7 LI 2(PF3/8,PF1/2) 1
609 5 10075253500 S A ASSY, /HYD 800 1
609 6 |10055785100 S A ASSY, /HYD 900 1
609 8 | 10075785300 S 2 ASSY, /HYD 600 1
609 9 | 14526300530 & OIEf(=0IAE 2
609 10 [17685161810GB =dl 0l E#) 2
609 11 | V2193606016 2= E(SPL) M6X16 4
609 12 (17827103100GB Sei3! cCoOMP, 0| AE 1
609 13 V4111600080 HetM M8 2
609 14 | V2173608085 L2EFUAEEEF(S) M8X85 2
609 15 [10075253100GB IOl =X COMP, /2 P 1
609 16 [ 19557753010 =0 E &, PF1/2 4
609 17 13875410082 Ot0l Q1 E 2 E (PF1/2) 2
609 18 |[10075253200GB ItOlZ COMP, /2O T 1
609 19 V2513408025 AHEEZEE2E 3
609 | 20 V3802600080 SdXE0Is2ZLHE 3
609 | 21 |V2183608016 L2EFUHEEE S (SP) 2
NOTE

- 184 -




==
Year/Month

IE2
T

FIG 610 P.T.O

2023-02

TX69CQPANV

L < Forward

TX69CQPANV-K-610

NOTE

- 185 -




==
FIG 610 PTOZYS Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 1 10935162001 W5 ASSY, /MAIN 1
610 2 | 15715403200 = M0l Z CoOMP 1
610 3 19025162400 7 LI 2(PF1/4-M16) 7
610 4 [15715403401 PTOI} Ol & COMP 1
610 5 | 17975180391 = &S A(780)ASSY 1
610 6 17971850140 HEE&E A, PF1/4) 1
610 7 18175161130 T &, PF3/8 PF1/2 1
610 9 18175080010 AHEZE | M8X165 3
610 10 |Vv4011600080 ALE2LA 3
610 11 | V3042600080 L2EFAHEES2SE 3
610 12 (19965170532 molEB (=& 2
610 13 V7231015008 O&(s) S8 4
610 14 (15715403100 & &0l E COMP 1
610 15 (18175181100 Z 4 H COMP, M16 2
610 17 | V2173608016 L2EFUAEEEF(S) 2
610 19 (15715403300 4WD 1} O] & COMP 1
610 | 20 |18175180020 % 2 (M16 PF1/4) 2
610 | 21 |17825403702 WD 1} O] & COMP 1
610 | 22 |14545183600 :EL S H (PF3/8, ©16) 1
610 | 23 |V2173608016 L2EFASEEF(S) 1
610 | 24 |17625163100 ZH ASSY, ctol 1
610 | 25 |10916802700 OofLIA ASSY , M/2 & HWE 1
NOTE

- 186 -




==
Year/Month

ol
Pl
He
w
'IU
o
LU

FIG 611

2023-02

TX69CQPANV

TEE-K-611

NOTE

- 187 -




==
FIG 611 ol x| & 3-p2 3 Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 1 17975202000GB Seizl(E 2 HH)comp 1
611 2 | V2013614035 LEFUHEEES) M14X35 4
611 3 | Vv4011600140 ALEOLA M14 4
611 4 (V2013616035 LEFUHEEES) M16X35 2
611 5 | V3043600160 L2EFAHEES2SE M16 4
611 6 |Vv4011600160 ALEOLA M16 4
611 | 7 [13605200012GB | HH (& E) 1
611 8 | V2183608016 L2EFUAEEES(SP) M8X16 4
611 9 |[16992470010GB CE2HE 3 1
611 10 |[15132470021GB olxlg = 1
611 11 | V2003616070 FEA=SEES) M16X70 2
611 12 V4011600160 ALEOLA M16 2
611 13 [ 15189240160 LI 2 E(M16) 2
611 14 15062470042 Edgdd 1
611 15 [15252470010 FENR 1
611 16 | 14215020020 ! 2
611 17 | 15062470050 c24HE 1
611 18 |V2013610030 LEFUHEEES) M10X30 1
611 19 |V3043600100 L2EFAHEES2S M10 1
611 | 20 |17815222100GB | = 2H2/COMP 1
611 21 | V2013616035 LEFUHEEES) M16X35 3
611 22 |v4011600160 ALE LA M16 5
611 23 | 17815222201GB g = COmMP 1
611 | 24 |15645250010 B1(19X122) 2
611 25 15645220020 £1(19X95) 1
611 | 26 14445140051 5il 01 & (19) 3
611 33 | 17995220990 JH0lE % 1
611 34 |15685100020GB A T E(HC067) 1
611 35 | 17815200500 S 2lASSY 1
611 36 | 17975252710 (20 E3A/LH) 1
611 37 17975252810 (20l & 3/RH) 1
611 38 |V4011600140 ALE2LA M14 6
611 39 |V2014614155 LAEFUAEEES M14X155 6
611 40 | 14215020020 g3 2
611 41 |10915767101GB 2 = ASSY, LH /CHECK 1
611 42 |10915767201GB & = ASSY, RH /CHECK 1
611 52 V4111600200 HetAM M20 2
611 | 53 |10015200070 Z1(19X88) 2
611 54 V5001950035 =g 5X35 2
611 55 |16195752400GB MIAE 3 Bz, & 1
611 56 |16195752500GB MAE I Bz, 2 1
611 57 V2173612030 L2EFUAEEEF(S) 8
611 58 |16195752301 INPAR=YEA 2
611 59 |16195755101GB 2AEAEH COMP 2
611 61 | 16195703102 £l COMP , 25X134 2
NOTE

- 188 -




==
FIG 611 ol Xl € 3-P&3 Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 62 | V2173608016 L2EFUAEEEF(S) M8X16 2
611 63 | 16195750010 AHOIM , 36X25.4X14 2
611 64 | 16183040050 iy 2
611 65 | 10915762100GB 2 2l 4 ASSY, UPR 1
611 66 | 19405806100GB S83 & Eciz! COMP 1
611 67 | V2173608016 L2EFUAEEEF(S) 3
611 68 | 19405806210 =3 1
611 69 | V7041400070 CEEZFH(FE) 2
611 | 70 |19405806230GB | =dlI0IE , & 1
611 71 119405806220 A I 2 (HC40) 1
611 72 |1V4111600080 HetAM 1
NOTE

- 189 -




FIG 612

TX69CQPANV

Ol

gl

o

p=
Q
Is

M

N

==
Year/Month

2023-02

NOTE

-190 -




==
FIG 612 St EIAHLCITERCE Yearonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 16195262201GB g 3(Z ¢/LH)COMP 1
612 2 |16195262301GB g 3(Z 0{/RH)COMP 1
612 3 | 17525252500 = 2
612 4 [10935766100GB ZE ASSY ,2lEE 1
612 5 17995240860 £1(D30) 1
612 6 | V4111600240 HetAM M24 1
612 | 7 [S2169908420 5il 01 21 (28) 1
612 8 | 17995240860 £1(D30) 1
612 9 | V4111600240 HetM 1
612 | 10 [S2169908420 5il 01 21 (28) 1
612 11 (16195713101 =E MO &2 comP 1
612 | 12 | 16195700070 £1(19X106) 2
612 13 V4111600200 HetAM 2
612 14 | V5001950035 =g 2
NOTE

-191 -




7. NNEGIE/IH B! PART NO. T7

FIG 701 £ &

FIG7T02 E2E I & AHE
FIG703 AlOIE A EZE & I g
FIG704 dltH HH & A8
FIG705 ZT2E 2 2| 0I2E
FIG 706 AlE ¥ OHE

FIG 709 &=

FIG710 X2 E ctA
FIG 711 AFO| & DetA
FIG 712 2| JdetA
FIG713 AME al{ & HH
FIG 714 0] &

FIG 715-1 ol Ef & Ol H=A
FIG 715-2 0l Ef & Ol H=A
FIG 716 2l HH

FIG 717 XIS

FIG 718 CABIN LH &

0o
0

1

-192 -

193
196
198
201
203
205
207
209
211
213
215
217
219
221
223
225
227



FIG 701

TX69CQPANV

gl
I

==
Year/Month

2023-02

NOTE

-193 -




==
FIG 701 —?—E Year/Month
TX69CQPANV 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 | 1 |10906112301SR | A0l & ZF 2($) COMP 1
701 2 10906112201SR AHOI & &4l (£) COMP 1
701 3 10906112040GB (R 1
701 | 4 [10906112030GB | 1 & (&) 1
701 5 10906112800GB ZdI0/E COMP , AIOIE & 1
701 6 10906112700GB Zd/0l|E COMP , A0 E &} 1
701 7 10906112900GB B3 compP , = E/A 1
701 8 10906110050 olE=d0IH , AFOIEHH RH 1
701 9 10906110040 OI&Ed0IH , AFOIEHH LH 1
701 | 10 [10906112101SR | & S 3 tH COMP 1
701 | 11 [10906110030 ol=d0le , 2E 1
701 12 110906112500GB T CoOMP,E2E 1
701 13 V2183608020 AESLUZEEES(SP) 8
701 14 |V2323606014 A EEL=E(SP) 3
701 15 V2323606016 A EELZ=E(SP) 6
701 17 111656011010 E AN 2IEHE LEAKM5EX12) 32
701 18 110906113600 JE COMP , M/ 1
701 19 110906113500 1 COMP , M/%E} 1
701 | 20 [10906115100GB | Z2H3! COMP, LH 1
701 | 21 [10906115200GB | & 23! COMP, RH 1
701 22 111656011020 E 2 A2l EHE LEAHM5EX16) 12
701 23 110906112430GB 8 MR 1
701 24 110906112420GB g, A/E 1
701 25 114446010150 Ul £ 2 AFB6X14X3) 8
701 26 | V3501600060 AT HE 8
701 27 |V2183606016 LAESLUZEEES(SP) 4
701 28 |V2183608020 LAESAUZEEES(SP) 2
701 29 V2193606016 =21 E E(SPL) 16
701 30 [10906112600GB Il comMP , = &/& 1
701 31 | V2123606016 =2 = E(SP) 3
701 32 (10906020600 H2EX COMP , & 1
701 33 | V2123606035 =2 = E(SP) 4
701 34 (10906113100GB = S COMP , o} 1
701 35 [10906112410GB RS VS 1
701 36 |[10906010100 =& ASSY 1
701 37 |14446010150 Ul £ 2F AFB6X14X3) 2
701 38 (V3501600060 AT HE 2
701 39 (19406110080 SOl LIAL, EH A/6X16 12
701 40 (V3802600080 EHdXE0IF2ZHE 4
701 41 V2183608020 AESLUZEEES(SP) 2
701 42 |[35605033020 A0IHOI=E A 4
701 43 [(V3802600060 EHdE0IF2ZHE 4
701 | 44 |[18716112080 ol=d0le , 2E 1
701 45 110906110070 Z 2 J| ASSY 1
701 46 |[V3802600060 S E0IF2ZHE 8
NOTE

194 -




S
F|G 701 = C Year/Month
T —
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 | 47 |14256210040 StHLIAZ & T(9) 6
701 | 48 |V2123606016 FSALEE(SP) 4
701 | 49 35605033020 QHOI0ICIEEZ A 8
701 | 50 |14256210040 StLIAZ & T(9) 2
701 | 51 |10906112060 AFOIETHYE 2l=dI01H 1
701 | 52 |10906112060 AHOIETHYE 2l=dI01H 1
701 | 53 |17406014300 scoJole 1
701 | 54 |V2183608025 ASERUEELDE(SP) 2
NOTE

-195 -




==
Year/Month

Is
rH
Im
Is
8=
0o
x
i

FIG 702

2023-02

TX69CQPANV

NOTE

- 196 -




==
FIG 702 TEE TP ME Year/onth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 1 17816012102GB T COMP , ZHE 1
702 2 | V2183608020 L2EFUHEEES(SP) 4
702 3 |10031042410GB JHOIE, Ol A 2
702 6 |17811042000 91 =2 = &(CAC COMP) 1
702 7 | V2113606025 S = E(S) 4
702 8 14721062003 2% = COMP 1
702 9 |V3042600080 L2EFAHEES2S 2
702 10 |V2183608025 L2EF2AZSEES(SP) 2
702 11 | 18508303701 Z Al ASSY 1
702 12 | 18508304200GB Ul E(2 &l M) comP 1
702 13 V2173608025 L2EFUAEEEF(S) 3
702 14 | 35602010150 ZE=24A 3
702 15 (19026010020 Z 2H(10X12X08) 3
702 16 | 19026210300 Z12 %8(12X17X10) 3
702 17 | V2712606012 LIHI=E 2
702 18 |V4111600060 HetAM 2
702 19 |(18021025100GB HE2=d Ecdizl 1
702 | 20 [Vv2183608020 ABSASELE(SP) 2
702 | 21 | 10051069010 2 2 ASSY 1
702 | 22 [Vv2183608020 ABSASELE(SP) 2
702 | 23 |18027090200 gHE S H I 20 24 2
702 | 24 18711101400 A2 S A FKM1850 1
702 | 25 |18027090200 gHE S H I 20 24 1
702 | 26 [1183053 AHEL(H D) 1
702 | 27 |18501042350 A Z X(295) 1
702 | 28 |18501042360 A EZX(170) 2
702 | 29 |18501042370 A Z X1(430) 2
702 | 33 |V1122808020 A NEEAIZ2LEAL 4
702 | 34 |Vv4211300080 Ol =0l 2t H(2 Xl E) 4
NOTE

-197 -




FIG 703

TX69CQPANV

|E
0o

o
N

==
Year/Month

2023-02

NOTE




==
FIG 703 MOIENEE L Dy 2E Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 1 10901071100GB ZdOolE covpP , 118 1
703 2 |10901071400GB l COmMP , & 1
703 3 | V2183608020 L2EFUAEEES(SP) 3
703 4 [10901821100GB HH , ZHE PTO 1
703 5 | V2123606016 F2 = E(SP) 2
703 6 10901523400 Zd0IE, Al 1
703 7 | V2123606016 F2 = E(SP) 2
703 8 | V2123606017 F2 = E(SP) 2
703 9 | V2183608020 L2EFUEEES(SP) 4
703 10 [10901832100GB HH comp , 25 1
703 11 {10901832200GB HH COMP ,ES £ 1
703 12 | V2183608020 L2EFUEEES(SP) 4
703 12 | V2123608020 F2=E(SP) 4
703 13 | V2123606020 F2=E(SP) 2
703 14 (10901611300GB =dl0lE comP , HIOI A 1
703 15 (18021051100GB ECU A EHE CcOMP 1
703 16 | V2183610025 L2EFUHEEE S (SP) 2
703 17 | V2183610030 L2EFUHEEES(SP) 2
703 | 18 [10901611100GB | = 22l COMP , ECU 1
703 19 V2184608020 L2EFUHEEES(SP) 2
703 | 20 | 04466878 ECU 1
703 | 21 |18021025200GB ECUI1H 1
703 | 22 |V2123606025 S22 = E(SP) 4
703 | 24 |V2123606020 S22 = E(SP) 2
703 | 25 |13266212003 = 1
703 | 26 |V2123606016 F2 = E(SP) 1
703 | 27 |18026684100 GfLI A ASSY , ECU & Xl 1
703 | 28 |10907022200 pAATY 2
703 | 29 |V3802600080 SdXE0ISZLHE 4
703 | 30 |10906052100GB 8l Xl comp , =& 1
703 | 31 |10906050010GB SEXXH 1
703 | 32 |V2173610035 L2EFUAEEEF(S) 4
703 | 33 |14136024550 5 £ 2(10X69) 2
703 | 34 |V4111600100 HetAM 2
703 | 35 |V5001930020 =g 2
703 | 36 |V2173608050 L2EFUAEEEF(S) 2
703 | 37 |V2513408050 AHEEE2E 2
703 | 38 |Vv4011600080 ALE2LA 2
703 | 39 |V3042600080 L2EFAHEES2S 2
703 | 40 |10057071230 i3l , AHAH/IRH 1
703 | 41 | 10057071220 Sci2!, HAHILH 1
703 | 42 | 10057071200 S i3l COMP , 3H H/UPR 1
703 | 43 |V2323606016 A UAEFLEE(SP) 10
703 | 44 |V3802600060 SHXE0FAHE 4
703 | 45 |10901651100GB B3l cCoOMP , BiEHEl ARIX 1
NOTE

- 199 -




==
FIG 703 AOIEAMZEE L Y =E vear/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 | 46 | 10911072601 A, BiE 2 ARAX 1
703 | 47 |V2183608016 L2EFUAEEES(SP) 2
703 | 48 |12120028430 A, BHE 2 1
703 | 49 |V1112605030 S A 2LA 4
703 | 51 |10055405101GB Sci3l comp, 232 1
703 | 52 |V4011600140 ALEOLA 1
703 | 53 |V2013614030 LEFUHEEES) 1
703 | 54 |10901524200 el&d0Ie , etCIoolE 1

NOTE

- 200 -




FIG 704

TX69CQPANV

=

cll B HH

i

|>

&l

E/E
Year/Month

2023-02

TXE9COPANV-K-704

NOTE

-201 -




==

FIG 704 ciltl b1 & AE Yearonth
TX69CQPANV 2023-02

KEY NO PART NO DESCRIPTION EFFECTIVE| REMARKS
704 4 10076062700SR A €l COMP, RH 1

704 5 10076062601SR A€l COMP, LH 1

704 6 16991160011 HAHE R 1

704 7 14527071640 EX(AEZH ) 2

704 8 14527071650 HHE =) 2

704 9 14526040030 2| 8l SET(96/=) 8

704 10 119997013451GB ZdI0IEQI0IS) 1

704 1 19997020550 PTOE= 1

704 12 V2103606016 =LA ZE(P) 4

704 14 110056068210 =&, /22 8

704 15 V4111600100 HetM 10

704 16 | V4011600060 AT QLA 10

704 17 | V3013600100

SAHERE2ZE

-
o

NOTE

- 202 -




==
FIG 705 T=2e 92 2| OI2E Year/Month

2023-02

TX69CQPANV

&- -9 TX69-K-705

NOTE

- 203 -




==

FIG 705 ZTEE Y 2lofote Year/Month
TX69CQPANV 2023-02
KEY NO PART NO DESCRIPTION SPEC EFFECTIVE| REMARKS
705 1 15706252200GB Ot2 8 S22 COMP(X/E} 1
705 2 10076252300GB B3 comMP, &/L/0I2E 1
705 3 V2013616035 LAESUEEES) M16X35 4
705 4 V4011600160 AT QLA M16 8
705 | 5 [14326210110 24(M16) 8
705 6 17406250010 Ot2 & 11 2 COMP(Z& £70) 2
705 7 V2183610025 AESLUZEEES(SP) M10X25 4
705 8 V2034616070 S=LAZSEJE) M16X70 2
705 9 V4011600160 AT EIQLA M16 2
705 10 |17136250030GB =Zd 0| E, 80X6T 2
705 1 18016250030GB =ZdI0IE 2
705 12 | V3043600160 AYEEAHEBES2E 4
705 13 | V2513616035 AHEZE2E M16X35 4
705 13 | V2513416035 AHEZE2E M16X35 4
705 14 119996262001GB Ot=28 223! cCOMP , £/LH 1
705 15 110076262100GB =28 BEcdt3E COMP , &/RH 1
705 16 | 15966250010 ol&dI0IH 2
705 17 |1V2183612020 AESLUZEEES(SP) M12X20 4
705 18 |V4011600120 AT EIQLA M12 4
705 19 |V2014612075 LAESUEEES) M12X75 2
705 20 |V3043600120 A2YEEAHEBES2E M12 2
705 21 | V2173612030 AESUZEEF(S) M12X30 8
705 22 |118016259110GB AHOl A 2
NOTE

- 204 -




==
Year/Month

il

M

o
=
Im

FIG 706 Al

2023-02

TX69CQPANV

TXEICQAPANV-K-T06

NOTE

- 205 -




==
FIG 706 NELHE Yearonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
706 2 | 16606070031 (9 2
706 3 14326510210 D2 (20) 2
706 4 (10907632000 Al E ASSY 1
706 5 | V2183608020 L2EFUAEEES(SP) M8X20 8
706 6 |14527071570 D2HY,LH 3T 1
706 7 | 10907071580 D2 IHH,RH 3T 1
706 8 |14527014910GB =dI0lE, UF3HH 2
706 9 | V2123606016 F2 = E(SP) M6X16 6
706 10 (10907071110 HE 1
706 11 [19997071611GB ZdI0lE, HH 1
706 12 V2183608016 L2EFUAEEES(SP) M8X16 4
706 13 [19997071650GB Zd0IE A, HH 1
706 14 18036112800 Eet3 COMP , AlE RH 1
706 15 (18036112700 Sct3 COMP , AIE LH 1
706 16 | 15276040020 Ed 2E(@®) 4
NOTE

- 206 -




FIG 709

TX69CQPANV

==
Year/Month

2023-02

NOTE

- 207 -




==
FIG 709 [ O_I Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 1 10907052130 2dA, & 01 LH 1
709 2 10907052140 oI=dIOlH, 2cetA 1
709 3 | 14527052400 =0, R=IDNES =) M/RH 1
709 4 (14527052110 WA, EUEX 4
709 5 |14527052120GB =dl 0, =& X 1
709 6 | V2183608020 L2EFUAEEE S (SP) 2
709 7 | 14527052300 SOHERZE, &/LH 1
709 8 14527041110 F = G RSN 2
709 9 | V7082400070 ES & &2 (sus) 4
709 10 |[19687052600 81 = ASSY, LH 1
709 11 [10907052501GB Jt0lE COMP , SO LH 1
709 12 | V2183608020 L2EFUEEES(SP) 2
709 13 (15817401130 AZ Ml E(13X17X02) 2
709 14 14527032200 SEXg dets 1
709 | 15 [14527301080 CH TH (S O1)ASSY_20kg 1
709 16 [ 10907053130 2cdA & 01 RH 1
709 17 10907052140 ol=diOlH, 2cetA 1
709 18 | 14527052400 E0 REIDNES %* , &'/RH 1
709 19 (14527052110 WA, EUEX 4
709 | 20 |14527052120GB Zd0IH,=SHEX 1
709 | 21 |V2183608020 L2EFUAEEES(SP) 2
709 | 22 |14527052300 SOHEREE, &/LH 1
709 | 23 |14527041110 TG RSN 2
709 | 24 (V7082400070 ES & &2 (sus) 4
709 | 25 |19687052700 8 = ASSY, RH 1
709 | 26 |10057053500GB GUIDE COMP , DOOR RH 1
709 | 27 |V2183608020 L2EFUHEEES(SP) 2
709 | 28 |15817401130 AZ Ml E(13X17X02) 2
709 | 29 |14527032200 SEXg dets 1
709 | 30 |14527301080 CH TH (< O1)ASSY_20kg 1
NOTE

- 208 -




FIG 710

TX69CQPANV

| El
Ll
Im
|J
U
| >

==
Year/Month

2023-02

TXESCQPANV-K-710

NOTE

- 209 -




==
FIG710 LE2E Jeta vear/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710 1 10077012100GB T CcoMP, Il Tes 1
710 2 10057022110 detas ZE2E 4 5t 1
710 | 3 | 14527022120 ol=dl0lE, detA/a 1
710 4 (15817401130 AZ Ml E(13X17X02) 2
710 5 | 14527042500 dtAHEXE 2
710 6 | V2193606012 2= E(SPL) M6X12 4
710 7 10057022310 detA  Z=2E/GHLH 5t 1
710 8 14527022320 el&d0IH, =& E/ot 2
710 9 15817401130 AZ Ml E(13X17X02) 2
710 10 [ 14527042500 dtAHEXE 2
710 11 [ 10057022410 detA  ZZ2E/GHRH 5t 1
710 12 [ 14527912201GB B3l coMP(E & S) 1
710 13 19027912301 2 &S ASSY 1
710 14 19027232030 ot M 201 =2 = E(M8/CB) 2
710 15 V2123606020 F2=E(SP) 2
NOTE

-210 -




FIG 711

TX69CQPANV

==
Year/Month

2023-02

— EXPLODED VIEW OF AREA- B —

16\@
15 2

— EXPLODED VIEW OF AREA- A—,

TX69-K-T11

NOTE

-211 -




==
FIG 711 Al Ol c 7 a}ﬁ Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
711 1 14527032110 =dl0IE, AtOI =38! XI/at T=1.0 1
711 2 14527032120 =dl0IE, AtOI =38! XI/5t T=1.0 1
711 3 15817401130 AZ Ml E(13X17X02) 4
711 4 [14527042500 dtAHEXE 2
711 5 14527032130 deta, ZE2/LH 5t 1
711 6 |14527032140 el&d0Ie ,OctA/C 1
711 7 | V2193606012 2= E(SPL) M6X12 2
711 8 | 14527032402 SASSY , A= =2/A01E 1
711 9 | 14527032200 SEXg dets 1
711 10 |V2123606016 F2=E(SP) M6X16 4
711 11 | V5801404015 AT 4X15 1
711 13 [ 14527032110 =dlOIE, AtOI =38! KI/at T=1.0 1
711 14 14527032120 =dl0IE, AtOI =38! XI/5t T=1.0 1
711 15 (15817401130 AZ Ml E(13X17X02) 4
711 16 | 14527042500 dtAHEXE 2
711 17 14527032510 deta , ZE2/RH 5t 1
711 18 |[14527032140 el&d0Ie ,actA/IC 1
711 19 V2193606012 2= E(SPL) M6X12 2
711 20 | 14527032200 SEXg dets 1
711 21 | 14527032402 SASSY , A= /A01E 1
711 22 | V2123606016 F2=E(SP) M6X16 4
711 23 | V5801404015 AT 4X15 1
NOTE

-212 -




FIG 712

TX69CQPANV

clOf JdetA

==
Year/Month

2023-02

-213 -




S/
FIG 712 al O‘| 1 a} ﬁ Year/Month
TX69CQPANV 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
712 | 2 |14527042301 sl X, 2l et A /M6 2
712 | 3 |14527042400GB | =222 X &, 2| O/ TH 2
712 | 4 [15817401140GB | 2 M (07X36X03) 2
712 | 5 |[15817401130 3 Z 0l E(13X17X02) 9
712 | 6 [14527042500 JetAHEZXE 5
712 | 7 [10017042110 clofdetA 1
712 | 8 (10017042120 o= O0lE (210 OctA) 1
712 | 9 [V2193606012 F 22 E(SPL) M6X12 6
712 | 10 [14527042140 AHOIA, IO S N6 1
712 | 11 [14527042150 s, 2l et N6 1
712 | 12 [14527042600 JetA 2E X8 MeL 1
712 | 13 [21447350060 2} A (08X22X02) T=2.3 1
712 | 14 [V3412700080 L2ERABHE M8 1
712 | 15 [14527022200 S TH (2l 01 )ASSY_10kg 10KG 2
712 | 16 [17677030030 HH YTt T=0.08 1
712 | 17 |V2193606020 F 22 E(SPL) M6X20 1
712 | 19 (16997027700 = Z(SET) 1
712 20 16997033400 2H(2H0ITH) & £ 0l S(F) ASSY 1
712 |20-01| 16997034100 ot (258)ASSY 1
712 |20-02 | 16997035100 B 3101 £(300) 1
712 | 22 [14527040060 eI [0 k=IDN D=8 2
712 | 23 [V7082400070 ES o =& (sus) 4
712 | 24 |[14527040050 AEH, E/210 N6 1
712 | 25 [V1112806040 A E Y SLEA M6X40 2
712 | 26 |[14527071370 JdetA 2l 0d/5t 1
712 | 27 [17687011250 ol & 40l Ef (2l O/Bt) 1
712 | 28 [10057018310 ol=dlolH 1

NOTE

- 214 -




==

Year/Month

2023-02

O HH

=

|

NHE &

FIG 713
TX69CQPANV

TX69-K-713

NOTE

-215 -



==
FIG 713 ME EH L 3 YearMonty
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713 1 11447064020SR 2lH, RHRR 1
713 2 | 11447063020SR 2lH,LHRR 1
713 3 | V2193606012 2= E(SPL) M6X12 12
713 4 (V2193606020 2= E(SPL) M6X20 10
713 5 16997013020 2FM(E/NHH) 8
713 6 | V4011600060 ALEOLA M6 8
713 7 | V3013600060 FEAHERES23 M6 8
713 14 10016462700 =8 M AR X(2F) ASSY 1
713 15 [10056462700 SWITCH ASSY, TOPLINK 1
713 18 | 15896462400 22 M H AP XI(&S)ASSY 1
713 19 |[15896462500 2 2 Ml O A2 XI(GH&Z) ASSY 1
713 | 20 | 15896462500 2 2 M A2 XI(GH&Z) ASSY 1
713 | 21 | 15896462400 22 M AP XI(&S)ASSY 1
713 | 23 | 10917023300 2 &F Xl Al S(REAR)ASSY 2
713 | 24 10917023400 A SE X ASSY 2
713 | 25 | 10017064024 HIANH, 1
713 | 26 | 10017063025 HIANH, f 1
713 | 27 |V3802600060 SdXE0ISZLHE 12
713 | 28 |11447064100SR 2lH, RHFR 1
713 | 29 |V2193606020 2= E(SPL) 3
713 | 30 |10057052000GB Sei3! COMP, RH &I 1
713 | 31 |11447063100SR 2, LHFR 1
713 | 32 |V2193606020 2= E(SPL) 3
713 | 33 |10057051000GB Sei3! COMP, LH &l 1
713 | 35 | 10057051400 2 a2, LH 1
713 | 36 | 10057051550 22 Edi3! ,RH 1
NOTE

-216 -




==
FIG 714 Dl a_l Year/Month

2023-02

TX69CQPANV

TX69-K-714

NOTE

-217 -




==
FIG 714 D| a_| Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
714 1 10057062300 0/c1 ASSY, RH 1
714 2 | 10057062100 0l cd ASSY, LH 2
714 3 | V2183608020 L2EFUAEEES(SP) 4
714 4 (17407025100 & 0l 21ASSY 1
714 | 5 [14326510210 1 2 24(20) 3
714 6 |[14527023200 2(2H0ITH) & 220l =(X) ASSY 1
714 | 6-01 | 14527023210 2H(2tol ) 1
714 | 6-02 | 19957023220 £4d0l & ASSY 1
NOTE

-218 -




/2
FIG 715-1 olE & oA Year/Month

2023-02

TX69CQPANV

TXG9-K-715

NOTE

-219 -




==
FIG 715-1 OlE & 0l 01 A YearMonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715-1] 1 17827082412 0l 1 24 ASSY 1
715-1] 1-1 | 17828302061 SfLI A, HVAC 1
715-1| 1-2 | 17828302011 H=0UOIH, 2% 1
715-1| 1-3 | 17828302020 M= 0l 0| E‘l 1
715-1| 1-4 | 17828302030 24 0l, 1
715-1| 1-5 | 17828302050 AHBE 1
715-1] 2 |Vv3802600080 SdXE0ISZLHE 4
715-1| 3 | 17827010050 HE ZHE/R 1
715-1| 4 | 17827010060 SHE ZdE/A 1
715-1] 5 |V1922605012 EH I LEAH 4
715-1| 6 |17827010030 9E 2/59 1
715-1| 7 | 17827010040 SE, H=sH 1
715-1| 8 |14527081160 SASHIZ(19.3) 4
715-1] 9 |17827081110 SA 0= /0IHZO 1
715-1| 11 | 17827620030 cdel sA, ollgt 2
715-1| 12 | 14527081160 SASHIZ(19.3) 2
715-1] 13 |17827010010GB JE SdIOIE, 2HE/5H 2
715-1| 14 | 17827081120 S A, 02 /9 E‘l {/NO.2 2
715-1| 15 | 17827081130 SA,0lHZO 2
715-1| 16 |17827010020GB JE SdIolE, 5E/N 2
715-1| 17 | V2183606020 L2EFUHEEES(SP) 8
715-1| 20 |14527070073 2 dl 0l &t AASSY 1
715-1] 21 | V2123606016 F2=E(SP) M6X16 2
715-1| 22 | 14216210380 A0 = Et01(200) 1
715-1| 23 |14527081160 SASHIZ(19.3) 2
715-1| 24 |16998201771 ol =IOl B (& &) 1
715-1| 29 |17827081220 &85 A NO3 1
715-1| 30 |17827081210 2l A ES A NO4 1
715-1| 31 | 17688200050 A £(90) 6
715-1| 35 |10058200070 ol &1 & A (OUT/NO1) 2
715-1| 36 |14527081160 SASHIZ(19.3) T=1.2 8
715-1| 39 |14527081260 A U0l E 2
NOTE

- 220 -




=/
FIG 715-2 olE & oA Year/Month

2023-02

TX69CQPANV

NOTE

-221 -




==
FIG 715-2 OlE & o1 A YearMonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715-2| 37 |10038303400 S A ASSY, LIQ 1
715-2| 38 |18028303031 S A ASSY, A 1
715-2| 40 |17818302200 CI AKX S AASSY 1
715-2| 42 |16608303202 & 2 dl JASSY 1
715-2| 43 |10901711100GB Sci3! coMP , S2dlA 1
715-2| 44 |14622100531GB SHEL 1
715-2| 45 |14187049150 HH | =cl 1
715-2| 46 |13377210020 2F M (11X24X3) 1
715-2| 47 |V6001506302 SHOE 1
715-2| 48 |V7051400420 CEEEZE(HEHE) 1
715-2| 49 |14622100541 HAS 1
715-2| 50 |14627300531 SUHEL=F 1
715-2| 51 |14622600100 e X EM10/KI =/4T) 1
715-2| 52 [W2013610120 LEFUHEEES) 1
715-2| 54 |V2183608020 L2EFUEEE S (SP) 1
715-2| 55 |V2143610035 L2EFAEEII=(S) 2
715-2| 56 |V4111600100 HetAM 2
715-2| 57 |V2183608030 L2EFUEEES(SP) 1
715-2| 58 |V2013610130 LEFUHEEES) 2
715-2] 59 |V4111600100 HetAM 2
715-2] 60 |Vv4011600100 ALE LA 2
715-2| 61 |V3043600100 L2EFAHEES2S 2
715-2| 62 |18028200051 LIS, M22(d 2 =) 2
715-2| 63 |18505482141 kM (OH A2 M22 2
715-2| 64 |37481850030 gHE S22 18 2
715-2| 65 |10057081120 SIS A, X0IE 1
715-2| 66 |V3802600080 SdXE0ISZLHE M8 1
715-2| 67 |V3802600060 SdXE0ISLHE M6 1
715-2| 68 |V2143610035 L2EFAEEII=(S) M10X35 1
715-2| 69 |V4111600100 HetAM M10 1
715-2| 70 |18021030790 20 SD9_422(K14) 1
715-2| 71 | V2173608016 L2EFUAEEEF(S) M8X16 4
715-2| 72 |18021000060 ™ AHOIA 1
715-2| 73 | V2173608060 L2EFUAEEEF(S) M8X50 4
715-2| 74 |35833330010 2 E(REC44A) 1
715-2| 75 | 12428302410 QEARX, HAHASA 1
NOTE

-222 -




FIG 716

TX69CQPANV

==

_%L“ |:_| a.l tH Year/Month

2023-02

TXE9-K-716

NOTE

-223 -




==
FIG 716 A Ao Yearonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
716 1 17827076100 HH, &/ohad 1
716 2 | 17686040030 2l 8l SET, OO 22l 45
716 3 | 17827077701 A, 8/ 1
716 4 (17827077101 gAY, /5 1
716 5 17827077202 A A, /4 1
716 6 17827077600 HH, &=l 2! 1
716 7 10907073110 olEctold 1
716 8 14527073200 JdEIHHASSY, dlHA 4
716 9 | 37371540030 ANE & 2
716 10 |[17827077302NB HH, 2= didd 1
716 11 (11816010150 & Al 2l B & LEAHM3X8) 4
716 12 (17827070032 HH , FtNME 1
716 13 (17827070041 HAH, Z2ESH/NAHZA 1
716 14 | V1222606016 & XS E I &2 LEAKSP) 4
716 15 (10907076200 HH , @l UPRLH 1
716 16 |36881910580 LED # =S L& 2
716 17 (10911910580 LED & S X & 4
716 | 18 [14326510210 1 2 24(20) 4
716 19 (17827073300 JZIHHASSY, 0l 01 24(3.2T) 8
716 | 20 |19696602200 RPM CHOI & ASSY 1
716 | 21 | 10076482300 SWITCH PANEL ASSY 1
716 | 23 | 17826482100 3P &f, ot 2 dilbf ASsy 1
716 | 24 |V4111600050 HetAM 4
716 | 25 |Vv4011600050 ALE2LA 4
716 | 26 |V3012600050 FEAHEES23 4
716 | 27 | 11817018500 USB 22! ASSY 1
716 | 28 | 17827070050 & Zd 0l E(RH) 1
716 | 29 | 17827070060 ) g ZdlOIE(LH) 1
716 | 30 |V2053605012 dAlEs2AE2E 4
716 | 31 |V2183606012 L2EFUAEEES(SP) 2
716 | 33 | 11445070110 =& 0l= E(m6) 2
716 | 34 |V1122606016 A NESEAIZZ2LEAL 4
716 | 35 |19696602300 SHESHI| ASSY 1
716 | 36 |V1122804012 SIS EAIZZ2LEAL 4
716 | 37 |19696602500 @ 2Z =0 Assy 1
716 | 38 |V1902604012 & XS EHIEHE LEAL 4
716 | 39 |11817080010 4 =20 1
716 | 40 |19027553020 1283 01 £/D10) 1
716 | 50 |19407410050 s, 2 E/M6 6
716 | 51 |V2183606020 L2EFUEEES(SP) 6
716 | 55 |10907012410 Sz, HHSLH 1
716 | 56 |10907012310 Sz, P SRH 1
716 | 57 |V2183608020 L2EFUAEEES(SP) 4
716 | 60 | 10057660050 &HHOIA , el=dl0IH 2
NOTE

- 224 -




S
FIG 717 X| % Year/Month

2023-02

TX69CQPANV

NOTE

-225 -




==
FIG 717 X| = Year/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
717 1 17827072200SR g o 1

717 2 | 17827072300GB FX 6t 1

717 3 | V1922606020 & XS HHIEHE LEAL 22

717 | 4 | 14527072110 ol=dl0le , 2 1

717 5 14527072500 2 H, 0l o1/ ! 2

717 6 |14527072420 =2, 0= 2

717 7 | 17827072420 HH, 0l O 2 &/t 1

717 8 | 11445070110 =& 0l= E(m6) 4

717 9 17827072410 HH, N EE/2 1

717 10 (17827072150 HH, 210 kA 1

717 11 [ 17686040020 2l 8l SET(S &) 4

717 12 | V2183608025 L2EFUHEEES(SP) M8X25 5

NOTE

- 226 -




FIG 718

TX69CQPANV

CABIN L{ &t

==
Year/Month

2023-02

TX69-K-718

NOTE

- 227 -




==
FIG 718 CABIN LIl & Yearonth
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
718 | 1 [10017075022 ZI 2} 31 B (RH) 1
718 2 | 14527070051 AP XIASSY, 2t 0l IH/& & 1
718 3 | 17686040030 2l 8l SET, OO 22l 12
718 | 4 [10017075011 22k 31 Bi(LH) 1
718 5 17827071150 0HE, AIE 1
718 6 10907033100 A M € 3 (2MOTOR)ASSY 1
718 | 6-01 | 19027033120 e 1
718 | 6-02 | 19027033140 S2H@12v) 2
718 7 | V2123606016 F2 = E(SP) 2
718 13 [ 16606070031 (9 4
718 | 14 [16606510210 1 2 24(30) 2
718 15 | 17686040020 2l 8l SET(S &) 2
718 16 | 14706300020 gSB(==12E) 1
718 17 10907232201 SHE Jtef K 1
NOTE

- 228 -




8. 8 & PART NO. T8

FIG 801 HiiEi 2| & OI2E

FIG 802 ofL|A
FIG803 M A S Y SAHL

— Lo =<

FIG 804 H|D|&H&d
FIG 805 & &t
FIG 806 & &t

Oitl O

(1)
(2)

- 229 -

230
232
234
236
238
240



s/
FIG 801 HiE{2| & 0K El Year/Month
TX69CQPANV 2023-02
12

NOTE

-230 -




EYE
FIG 801 bHE 2l & Ot2E Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
801 | 1 |10901811100GB | S22l , BHEI 2l U5 1
801 2 | V2183608020 L2EFUHEEES(SP) 2
801 | 3 |13151112011 o1 & 2l 01 E1(40X70) 1
801 4 (10901811200 =2t & tidel 1F 1
801 5 |Vv4011600080 ALE2LA 1
801 6 |10056503000 ofLIA ASSY |, & Al 1
801 7 | 10056502000 OfLI A ASSY , BHE 2l 1
801 8 |Vv4011600080 ALE2LA 1
801 9 |V3042600080 L2EFAHEES2S 1
801 10 (15186214402 BH & 21 (12V110AH)ASSY 1
801 11 (10916802800 OfLI A ASSY , H Al 1
801 12 (10056802500 OfLIA ASSY , Ol & 1
801 13 [ 10056802400 OfLIA ASSY , (€ E 2l 0 1
NOTE

-231-




==
FIG 802 SHLI A Year/Month

2023-02
TX69CQPANV

w

AN

NOTE

-232 -




==
FIG 802 8f u A Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
802 1 10056682200 ofLIA ASSY , ol 1
802 2 | 14441010161 cSHUOOIH=ASE 2 1
802 3 | V2183608016 L2EFUAEEES(SP) M8X16 1
802 4 (10056682300 HARNESS ASSY , ECU 1
802 5 10056682500 HARNESS ASSY , DPF S 1
NOTE

- 233 -




=
FIG 803 HNEXE LU SK T Year/Month

2023-02
TX69CQPANV

- 234 -

NOTE




==
FIG 803 XS 2 2P Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
803 1 10056803100 HARNESS ASSY , HEADL 1
803 2 119696568001 SIS ASSY(R) 1
803 3 | 19696567001 &SI S ASSY(F) 1
803 4 (19406563100 ofl E 8 & ASSY(LED) 2
803 | 4-01 | 15826563100 ofl E 8 & ASSY(LED) 2
803 | 4-02 | 19406563110 AnE olEdT 8
803 5 |V3802600060 SdXE0ISZLHE 8
NOTE

- 235 -




-L

FIG 804 H DB

Il

==

Year/Month

TX69CQPANV

2023-02

T78-K-804

NOTE

- 236 -




==
FIG 804 );” j| oryl Year/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
804 1 10916602100 oA Ol Ef 1
804 2 | V1222604012 & XS 2l &2 LEAKSP) 4
804 3 | 14537072501 B o EHB AR XIASSY 1
804 4 (14527078702 AR XAE I 1
804 5 13156642202 ZHl AKX 1
804 6 |10056454100 M &8 A2 X ASSY 1

NOTE

- 237 -




==
FIG BO5 & é"% (1) Year/Month
TX69CQPANV o

’\ \.g 2l ] &Ll
o 2101 BlLiA

_ aqaﬂumsnﬁnh
1 4 BT;. ~. 6

s G

mx ll!__‘ A -u H o3 sw

NOTE

- 238 -




==
FIG 805 HEE (1) Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
805 1 10056642100 FUSE CASE ASSY 1
805 2 | V2123606016 S22 = E(SP) M6X16 4
805 3 | 18716642500 AR XI(F Al) SET 1
805 5 (11616212900 5P Edl0l 1
805 5 (11616212900 5P Edl0l 2
805 6 |14326210061 SEUHEM12) M12 2
805 7 15186213200 A S 2Ol EARIXI ASSY 1
805 8 | V2123606020 F2 = E(SP) 3
805 9 10056682000 HARNESS ASSY , MAIN 1
805 | 10 |10916802600 7+ XA ASSY, 4P 1
805 | 11 |10056300200 HAEE] ASSY, & & 1
805 | 12 |V2123606016 F2=E(SP) 2
805 | 16 | 16586652000 SSESE] 1
805 | 17 |15686682121 OtLIAZZEA) 2
805 | 18 |10916683300 OtLI A ASSY, =8 1
805 | 19 |10916683400 OtLI A ASSY,2H % 1
805 | 20 |20115300010 & dl OI(TWIN) ASSY 1
NOTE

- 239 -




@/
FIG 806 N A= (2) Year/Month

2023-02
TX69CQPANV

A 2u2 1
# b} AssYA/C

.

TTo

ko 25 51 2

I ES=BA
g HAHYIF) [
© MR

~~
_p MM |
pATEMA|
p EXEHAA. |

Wy

- 4 &
3P/ /-

20 A B TR

NOTE

- 240 -




==
FIG 806 HEE (2) Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
806 1 10056683100 SfLI A ASSY , 2|0 1
806 2 10056683200 HARNESS ASSY , REAR/ 1
806 3 10917024900 ofLI A ASSY(FH Bl) 1
806 4 (13876683300 otLI A ASSY, 3rd Fn 1
806 5 | 13424020060 A0 = E+01(300) 5
806 6 | 13764020030 A0l 2 EtOI(140) 5
806 19 (10916562000 =S 2
806 | 33 |17827072400 OHEILE ASSY 1
806 |33-01|17827072310 OHHI L 1
806 |33-02|V1907004020 & XS EHIEHE LEAL 2
806 | 36 |14527025501 ALlHE ASSY 2
806 | 37 |14527073120 AOEHHE, AR M4 8
806 | 38 |10917024500 2 L S ASSY 1
806 | 41 |17827082221 Ol 2 EZSHASSY 1
806 | 43 |10547024801 AHUL ASSY , EFEA 1
806 | 46 |13267028202 EclddHE A3 ASSY 1
806 | 47 |V1112605030 A XS 2LEAL M5X30 3
806 | 48 |34522812402 SHE X ASSy 1
806 | 49 |V2183608020 L2EFUHEEES(SP) M8X20 1
806 | 50 |14527062600 S HASSY, Z & E/2t0IH 1
806 | 51 |V2193606020 2= E(SPL) M6X20 1
806 | 54 |16997032000 2 H(2H0I1H) ASSY 1
806 | 55 |V2193606020 2= E(SPL) M6X20 1
806 | 56 |10056300100 CONTROLLER ASSY 1
806 | 57 |V3802600060 SdXE0IsZLHE 4
NOTE

- 241 -




9. cte/=& PART NO.T9

FIGO01 &+ ¥ 253

FIG 902 ®I0| E

FIG 903-1 ct&

FIG 903-2 ct&

FIG 904 2| H 2 I Ol E(50KG)
FIG 905 =& Xl O & X

- 242 -

243
245
247
249
251
253



==
Year/Month

0K
J
He
alil
B
O

FIG 901

2023-02
TX69CQPANV

II OPERATOR'S MANUAL |I

NOTE

- 243 -




==
FIG 901 ST HFES Yearonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 1 94009052100 3 SET, & 1
901 2 194009052090 =ct0lo, 62Xl 1
901 3 194009052020 HAATHA, 10 1
901 4 194009052030 HAATH, 12 1
901 5 194009052040 HAATH, 14 1
901 6 |94009052050 HAATHA, 17 1
901 7 194009052060 HAATH, 19 1
901 8 194009052070 EctolH , + 1
901 9 94009052080 Cetold, - 1
901 10 [94009052110 S=MHU 1
901 11 [ 94009052120 ZEEX 1
901 12 (94009053120 SIIAMH , 122X 1
901 13 (94009050020 SUHESHY, =8 1
901 14 (10079050010 FE=E 1
901 15 [ 14215020020 R 2
901 16 [ 17685153140 ELEMENT , SUCTION FILTER TM /2ea 2
901 17 [ 17525252500 = 2
901 18 [10079050020 MEIEEAN 1
901 19 (12147078721 J| SET 1
901 20 | 16187024830 MELABMN=2-E2FEL) 1
901 21 | 10547024811 222 1
901 22 | 10079400050 2I0IES 1
NOTE

- 244 -




=h=!
FIG 902 01 E Year/Month

2023-02

TX69CQPANV

NOTE

- 245 -




==
FIG 902 S}D"-” O| E Year/Month
2023-02
TX69CQPANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902 1 17689294001GB 01 £(32) M16X35 8
902 2 | V2513416035 AHEEZEE2E M16 2
902 3 | Vv4011600160 ALEOLA M16X40 5
902 4 V2004616040 SL=E(ES) M16 3
902 5 | V3043600160 L2EFAHEES2SE 2
902 6 |S2169908420 ofl O £1(28) 2
902 7 | V3043600140 L2EFAHEES2SE M14 2
902 8 17979291900 = E COMP , 2 0l &(14X430) 1
902 9 16204100150 A0 1
902 10 |[Vv4011600140 ALE2LA M14 1
902 11 |[V4111600140 HetAM M14 2
902 12 (17689285100 =it 1
902 13 [10014104301GB S 3 (AI0lE) comp 1
NOTE

- 246 -




=h=!
FIG 903_1 al_ I:Ié Year/Month
2023-02
TX69CQPANV
D s s Wl ue 82
HME BTHZ WII7l> %Y
0 AWl sloul B BN
SHHE ULISHH FUAZ.
T
>
St 35 e 6
BRIAIE.  emrens
16 L
% 8

b=

F0IE 24 - R B2R
42| HEol M2y =y s

w2HNH MBI

0 b = )

[

4

1A AHHOIU HEHE HED BAY
sl BuL Mol tled FoHog
Al FHA2

2 Mg FHE Fo Shhich

1 S§F2HE &a Stdo

TEA-ALE-010

2

3%

[Tl- ol &

21 =
W TYM

55

B sl nr:-"il?».- LCH]
B ENT NE Ak 02U A
Bl B Y DM

23

s, aae HEol
sy FHEAE 8
E)\ SHYER 48
B2,

TEAI-2180

12

- REE M7 W HAN
K SE7 Bef AR

RUAL AEE S0UC.
[ nad

Hue #HEol w2y
SRME YEM 2Y

Az o

aasie fus Hgol
ey
A Al 2.

IERA Hast

e

& BRNEME.

"R

11

KE

Az 3

U 2|22 ALY MO
ULL FE OWTA F0|SwHE
TE UUY BUAA B M.

45

A=

« ¥

A2 GE Wl =
2 B0 2450 8

g, % 80| Mol sy

PUSH

OPEN

=0
moxin

56

2 #gol wed H@
HE UE A0 UE | - HHA] HIEA A
Lok (MEF A HE HA s
LR R LR TR
15 18
pred
Z31% waao o ENRY
R HEBIY

NOTE

- 247 -




==
FIG 903_1 a|, Ué Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903-1| 1 17689100030 ot Z /DDA 1
903-1| 2 |17689100110 el /A /002 1
903-1| 4 |17689100180 ctel 2 /RI01E 1
903-1| 5 |17629040250 ot =M= 1
903-1| 6 |[17689100160 cte, ?lg/ss=A 1
903-1| 7 16199010030 cte FHS/AESE 1
903-1| 8 |17689100010 e, A/RHE 1
903-1| 9 |T0019110010 A, S H/ESH 1
903-1| 10 |17689100240 cHel, =9/ S| 1
903-1| 11 | 17689100050 ot Z /e s 1
903-1| 12 | 17689100190 ctel | Z /ot E 1
903-1| 13 | 19999040070 ct #(PTO/1-2-3) 1
903-1| 14 |17689100210 ot BASZE 1
903-1| 15 |17689100150 ctel  Z/etCiooid 2 1
903-1| 16 | 14549043100 e (HEHXN 2 ) 1
903-1| 18 |17689100120 ctell ) == o/ 1
903-1| 19 |17729100080 el 2/EE 1
903-1| 20 |17689100231 e, =o/F s 1
903-1| 21 |17689100170 ctel, =9J/otd 1
903-1| 22 |17689100020 ot & /i 1
903-1| 23 |17689100090 ctel /01 AE 1
903-1| 25 |17689100070 ctel 2 /288013 1
903-1| 26 |16329040020 ctel D E/elA 1
903-1| 27 |10079010010 A I8l 1
903-1| 28 |17689100130 ctel, ?I&/PTO 1
903-1| 29 |17689100140 ot H /A0l 1
903-1| 33 |17979041040 B IESS e 1
903-1| 34 |17689200050 e FHe/XsUE 1
903-1| 35 |17689100060 ot F/xtsIE 1
903-1| 37 |17689100220 ot & /AR 1
903-1| 39 |14549040310 ot BO/HE 1
903-1| 41 |16998201222 L, 20| ==t & 1
903-1| 43 |16199020012 Ot=, /169 2
903-1| 45 |17689100100 ctel, /R0 AEHE 1
903-1| 47 |10079020420 ol &l g 1
903-1| 48 |10079020420 ol &l g 1
903-1| 49 |17829100150 ctel, etCIOoNO0IE 1
903-1| 50 |14101201100 ot EMREHE 1
903-1| 51 |10909010050 ctel /IR = did 1
903-1| 52 |10909010070 ctdl /IR = did 1
903-1| 53 |10909100240 ctdl /=2 €8 2
903-1| 55 |10099010010 el /TYMLFI 70 2
903-1| 56 |19409010320 ctdl, =& 1
NOTE

- 248 -




FIG 903-2

TX69CQPANV

==
Year/Month

2023-02

PIORH L2\ MG FiE Sy Yl

Aaug.

L rodo| B g6 Gk B# vl
BEAI ORI,

2 PTOR MESY NETE DE NN
BUNE. E PO SRIMHE S 5
W SR,

[

=2 #gol A=y
T4 BHe =iE 2

o et o0n 8

19

HaM o Ay
HEO Mad =-W
Y ojge ~28
HHY AEE S8
ME, [ ]

A3 3

7 | @

L A ERET) BEM ALZS HRO 24
EOLE U WS FYEHHIE BN

TALS,
1 MO AR WE YUY FHANE W
0f FEIMZ. B0

4%, 882 HEol ReY 34,
A4S, =W RUME RIS
2H0|3 AWE 93 I

Vi 030 &

By
g

aa =

-~ et e
HRY YOl Aoy Hel
=] M BIEA FUE HY
X BRI

kdkaiat)

Fde]

AF 2
T e AT = ATE
FSIE MR

HEY FE0 w2y
AS0Y mEE wWe
HejolMs FHESA of

HAlZ.

ATEE-BI0-006-0

55

& W
5

NOTE

- 249 -




==
FIG 903_2 a|, Ué Year/Month
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903-2| 1 17689100030 ot Z /DDA 1
903-2| 2 |17689100110 el /A /002 1
903-2| 4 |17689100180 ctel 2 /RI01E 1
903-2| 5 |17629040250 ot =M= 1
903-2| 6 |17689100160 S I =V F=PN 1
903-2| 7 16199010030 cte FHS/AESE 1
903-2| 8 |17689100010 e, A/RHE 1
903-2| 9 |T0019110010 A, S H/ESH 1
903-2| 10 |17689100240 cHel, =9/ S| 1
903-2| 11 |17689100050 ot Z /e s 1
903-2| 12 |17689100190 ctel | Z /ot E 1
903-2| 13 |19999040070 ct #(PTO/1-2-3) 1
903-2| 14 |17689100210 ot BASZE 1
903-2| 15 |17689100150 ctel  Z/etCiooid 2 1
903-2| 16 | 14549043100 e (HEHXN 2 ) 1
903-2| 18 |17689100120 cHel, =2/ 1
903-2| 19 |17729100080 el 2/EE 1
903-2| 20 |17689100231 e, =o/F s 1
903-2| 21 |17689100170 ctel, =9J/otd 1
903-2| 22 |17689100020 ot & /i 1
903-2| 23 |17689100090 ctel /01 AE 1
903-2| 25 |17689100070 ctel 2 /288013 1
903-2| 26 |16329040020 ctel D E/elA 1
903-2| 27 |10079010010 A I8l 1
903-2| 28 |17689100130 ctd , 2 E/PTO 1
903-2| 29 |17689100140 ot H /A0l 1
903-2| 33 |17979041040 B IESS e 1
903-2| 34 |17689200050 e FHe/XsUE 1
903-2| 35 |17689100060 ot F/xtsIE 1
903-2| 37 |17689100220 ot & /AR 1
903-2| 39 |14549040310 ot BO/HE 1
903-2| 41 |16998201222 L, 2 D=2t &t 1
903-2| 43 |10079020010 Ot=, 169 2
903-2| 45 |17689100100 ctel, /R0 AEHE 1
903-2| 47 |10079020420 ol &l g 1
903-2| 49 |17829100150 ctel, etCIOoNO0IE 1
903-2| 50 |14101201100 ot EMREHE 1
903-2| 51 |10909010050 el /2R = did 1
903-2| 52 |10909010070 ctel /IR = did 1
903-2| 53 |10909100240 ctdl /=2 E8 2
903-2| 55 |10099010010 el /TYMLFI 70 2
903-2| 56 |19409010320 ctdl, =& 1
NOTE

- 250 -




==
Year/Month

FIG 904 2l & 0] E(50KG)
TX69CQPANV 2023-02
43
2 1
NOTE

-251 -




==
FIG 904 cl 01 2 SI0l E(50KG) Year/Month
2023-02
TX69CQPANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
904 1 17979220013SR T552ST 2| O & 9l 0l £(50KG) | 50kg 2
904 1 17979220013MS T552ST 2| 1 & 90l £(50KG) | 50kg 2
904 2 17689220030 =ZEA B=24 6
904 3 | Vv4011600160 ALEOLA M16 12
904 4 [V3043600160 L2EFAHEES2S M16 6
904 5 | V2013616035 LEFUHEEES) M16X35 6
904 6 |Vv4111600160 HetAM M16 6
NOTE

- 252 -



FIG 905

TX69CQPANV

=& M

SN

==
Year/Month

2023-02

28

NOTE

- 253 -




==
FIG 905 =8 Mo X Yearonth
TX69CQPANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
905 2 | 10055782100 &S ASSY, /=B MO 1
905 4 (10075785400 S A ASSY, /HYD 950 1
905 5 10075785500 S A ASSY, /HYD 1350 1
905 6 |10075785800 S A ASSY, /HYD 1060 1
905 7 | 10075785900 S A ASSY, /HYD 1050 1
905 8 |19055200081GB oM H H 1
905 9 | 14687092202 OfLI A ASSY,==4 Xl O{/5t 1
905 | 10 | 10075785200 S A ASSY, /HYD 450 1
905 | 11 | 17971850140 HEE A A, PF1/4) 1
905 | 23 |19015202301 =H4d A B3 cCOMP 1
905 | 24 |V2123606030 F2=E(SP) M6X30 2
905 | 25 |34525332201 =8 Ml M ASSY 1
905 | 28 |19015202801 AEEH M ASSY 1
905 | 29 |V2123606012 F2=E(SP) M6X12 4
905 | 31 |V4111600050 HetAM 1
905 | 32 |V5001912010 =g 1
905 | 38 |14687071121GB Sd0IEAESHA 1
905 | 39 |V1222604020 & XS EHI &2 LEAKSP) 2
NOTE

- 254 -




